TEXTRON

>>>>> e
)

S

28729-G01
English

e

Z

L a £
B

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

ELECTRIC §& PRECISION DRIVE SYSTEM™
FLEET GOLF CARS & PERSONAL VEHICLES

STARTING MODEL YEAR: 2002
REVISED: 1/2002 -




SERVICE PARTS MANUAL

ELECTRIC &

PRECISION DRIVE SYSTEM™
FLEET GOLF CARS &
PERSONAL VEHICLES

VEHICLES
FLEET GOLF CAR
PDS FLEET GOLF CAR
- FREEDOM™
PDS FREEDOM™
SHUTTLE™ 242
TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units prewously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
~ OUTSIDE USA PHONE: 010-1 -706-798-4311, FAX: 010-1-706-771-4609
TEXTFION GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA UsA 30203-0388

Service Parts Manual o ' Page i




To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Dlstnbutor ‘an authorlzed Branch or the Warranty Department with vehicle serial number
: ' and manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self dlscharge over tlme The rate of self discharge varies dependmg on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with aII electric vehtcles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii ' Service Parts Manual

g i T —
. . .

£ i,



PO,

GENERAL INDEX

e i e :ﬁﬁ,ﬁmwmwwmwm%wm%mm
SECTION
How 10 use the Service Pars ManUal..........coeoeeeereeere s eseses e erernrenn e e et s vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
 POUAIBOX ..ottt e nssras e ss s s st et oo e oo A-1
® ACCRIBTAION PEUBL. ......cevoeoeeeesetsst e cesesmecasss ot asssss s ress s eeeeseesses e s ee e e eeeeeseseee e A-2

BATTERY CHARGER, PORTABLE o . _
* PowerWise™ Battery Charger, PowerWise™ + Battery L6 1 F=T o = VUK RNO S = |

BATTERY CHARGER, ON BOARD
* PowerWise™ Battery Charger, PowerWise™ + Battery Charger.............._ ................................... B-9

BATTERY CHARGER, LESTER

* Loster Batery Chargers ....... ..o iieese e ssaeiebssse e eseteseses s eees oo es oo es e .B-17
BODY _
* Front Cowl, Instrument Panel, Front Shield ...............c...ccomeeernn.... B R I o5
* Floorboard, FIoormat, ROCKET PAMEL........iuerureeeeecseeeieneeeeeseeeeesesesse st s ee s e eeeeeeeeeee c-2
* Seat Wrap Support, Battery Rack ............oveeeereoevreeiiennn. .. Leassensserssemserassesansaensbessesteenresssseass et C-3
* Rear Body, Access Lid, Scuff Guards, BUMPET........c.ueveeveevernnnen.s. eeeenens eere e ccrere e arresrs C-4
* Rear Body-Shuttle 2+2/Convertible Carrier, Footrest, Two Bag Attachment....................cco...... C-5
* Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket ................... reesermrrteasann.. C-6
* Message Holder, Cooler Jug, Cooler Box, Rake and Holder Cc-7
* Four Bag Attachment, ASHIaY Kit......c...wueeeeeveremeenr e oo S reerarersne s C-8
BRAKES . S
* Brake Pedal With Lights, Equalizer and Brake Cables..................... S SRR » X
* Brake Pedal WINOUL LIGRES .........c.ccuiiieireere e entusstasssssseisseae oot ressetesssessossses s een e D-2
* Wheel Brake ASSEOIMIDIY cvvvreeveevesinsccnesssssesseesessressssnasssonsssssassesssosesssmmsessseesssemses e eseeeme oo sene D-3
DIRECTION SELECTOR

* DIrBGHON SOIBCION . .cue oottt ettt st cesssien et e sesases s sens ST E-1

DIRECTION SELECTOR (PDS)
¢ DiFECHON SEIBCION. .. ... veeueeeeeecereeeeeesreseereseneemsessressesessesssseos s s seesee e ereeiernrerervansnneeecrrras E-5

Sérm_'ce Parts Manual

iii




GENERAL INDEX

SECTiON

ELECTRONIC SPEED CONTROL

* Electronic Speed Controller, Solenoid ..o sneenieisiisreseesasiene .

ELECTRONIC SPEED CONTROL (PDS)

* Electronic Speed Controfler, SOlenoid ..........ccveereereeerererssesssssssrerenrares R

ELECTRONIC SPEED CONTROL (HD)

. Electromc Speed Conirolier, Solenoid ..........ccoecervrrmcereerrees Cererernenieneenrereen

ELECTFHCAL SYSTEM

» Charger Receptacle (PDS), Wiring.....c.coveeienereens SO feieereanaranenses
* Charger Receptacle (Non PDS), Wiring .............. R eereererenrereenras e
* Hom, Fuse Block, Hour Meter ..o o

ELECTRIC MOTOR

* EleCtric MOTOT..........vvvirisrsissnerasisaenes O SO

FRONT SUSPENSION AND STEERING

« Front Axle, Spindle, Wheel Hub, Shock abSorber .........ceoerreresenreneen
« Steering Box, Steeting Column and Wheel, Tie Rod.....cc.ccoeeererveccreerenee

REAR AXLE

o Axle, AXIe Shaft, SCUMf GUAI ..ot eercessesrsssessosssssrsssssssmssssiaresssnes

REAR SUSPENSION

. Leaf Spring, U-Bolt, Shock ADSODET ..o e

SEATING AND BAG HOLDER, GOLF CAR

» Seat Back, Bag Holder, Seat Bottom, Hip Restraint..............c..... eentrassusasin

SEATING, SHUTTLE 2+2

 Front Seat Back, Front Seat Bottorn, H|p Restraint.....cccniiiinenns —
« Rear Seat Back, Rear Seat Bottom, Hip Restra;nt .................................... e

SEATING, CONVERTIBLE CARRIER

» Front Seat Back, Front Seat Bottom, Hip Restraint........ocviciininnns

» Rear Seat Back, Rear Seat Bottom Support Frame...

iv D Service Parts Manual

T

-~

s

Finmame,



T

GENERAL INDEX

PR

e

T "’“-r SoR e p.‘ﬂgwg Y

SECT|0N T

TOW BAR, PERMANENT

® TOW BT ...ttt ot st s sa e res s snss s e e et e et e eeenee s ee e ee s e e eeeeeeenes P-1

® TOW Bar HIECR.ceuoee et ve s ss s s sees s et es seeee e e se et e e s e e P-2
TOW BAR, CASUAL

* TOW B, TI8 BOG......u oottt aaesta st s e eeeeseses e ee et et oee s eees e P-5

@ SUN TOP KL oottt sva s ensasiaess s oo nt s e s s eeemee e et e eeeee e eeeee s emeen Q-1
* Fold Down Windshield Kit, Full Windshield Kit, Rear View Mirror Kit v......o..ovooeoooooooioo Q-2
* Weather Enclosures, Golf Bag COVer/Rain CUIEIN c....cuvveeeeeeeeeseeeeeeseeesesose oo Q-3

 SUN TOP KL 1ottt ettt et tee st sasseaas oo seeseseees e st eeseee e ee e ses s ees e ee e et eeeess e Q-7

= Fold Down Windshield Kit, Full Windshield Kit, Rear View MIrror Kit ...........oooveoooeoooooooo Q-8
WHEELS AND TIRES

* Tire, Wheel Rim, VEIVE SIBM ..ottt ee oo eeeeeeeeeeeeee s R-1

* Chrome HUbCaps, SPOKE HUDGAPS ......cvvuvuerruieeeeieeecssiceceeeeseeeeeeeseeeesees s ees s sesee e st eeeeseesee e R-2
SPECIALTY PRODUCTS OOV Appendix - A

» Special Tools

* Paint

« Performance Products

ACCESSORIES ........oiivivieesssamseeasssssssesssesresesssnssressssssssssssass s sseseossesseesesrmsesss st seesesemsssoeen, ceerenne APpENGix - B
* Accessory Listing

Service Parts Manual o v




vi

Service Parts Manual

I

—

ey
L
N

J



——

RSN

e,

HOW TO USE THE SERVICE PART

e R B T

e

MANUAL

SRR R R e e e R

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX ,
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and pants lists for all systems of your
vehicle. - _ ' '

The third section, APPENDIX, contaihs a Iistirig_of specialty broducts and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

introduction of some revisions varies due to supply of components; therefore, it is possible' that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Depariment. It is important that the serial number of your vehicle and its

model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Ilustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate. . _

Service Parts Manual | vii




HDW TO USE THE SERVICE PARTS M

ANUAL

Title Title

Left hand illustration page i )
{continued on right hand page - . Parts list (continued on
if required) rear.of page if required) -

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and appllcatlon of the part requnred Turn to the General Index and select the most. appro-
priate iitle. :

* Turn to the page number indicated and focate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanymg description
for specitic information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part sefected is correct by verifying it with the pictorial representat;on on
the illustrated pags.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part rumber is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*} indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in tum listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

vifi L " Service Parts Manual

e

e

e e,

e



ILLUSTRATED PARTS BREAKDOWN

7]
St AT IR LB R o s et h S O A T P L 1 A vare— " s Tty ws—— - e ————————" — — e —— et

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manugl ix




ACCELERATOR

R

...w-:;: st

wwww e e T

Electrlc Vehlcle

FEEREEE T

R S SR

R

31

- Includes ltems 3 - 19, 21, 23, 26 - 43
- Includes ltems 3 - 17, 20, 21, 24 - 43
- Includes ltems 32 - 35
33-

Includes ltems 34,35

To Hamess
from

- Direction
Selector

Page A-1

Service Parts Manual

e

Jpm—

et e,



ACCELERATOR

il Electric Vehicle |

3
o
8
=
E

Selector

Service Parts Manugl

Page A-2



| ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. _

G** Indicates consult Customer Service Department for additional infermation.

ITEM { PARTNO. | 1 2 3 4 5 DESCRIPTION aTy.
1 73333-G01 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3- 19, 21, 23, 26 - 43) .ccccvre 1
> | 73333-Go5 | PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 ~ 43) .rocooeror. erereestes e es st 1
3 | es853-Go1 PEDAL BOX AND COVER (SEAL AND BEARING) cccrosvrrsroererresreeesrneeen. 1
4 | 25854-Got INDUCTIVE THROTTLE SENSOR wevvcoseecrcrs e s S 1
5 | ooes3-Got SELF THREADING NUT, 316" corvoeeesecessoees et eseees e eeeieesseeeeesee 2
6 .
7 | 25857-Go1 PLUNGER SLEEVE...1vrr s eeese et sesserscmse e seses s sessss e 1
8 28443-G01 PLUNGER.......coveieeameermrcrnannas erveraee s i e s sa ebanEase et s apaens e seerarens 1
9 | 28444-Go1 PLUNGER CAM.ccrerrr e eesmersssesemssmesressrsossesseesresmesen] 1
10
1| 73332-Got ACCELERATOR ROD ...oocevoeeesisernssessioseseesissssossresssossessesssessosssses 1
12 | 00532-G4 LOCK NUT, 56 = 22 oo oo e eess oo seseeeeees e st 1
13 | 10385-G4 YOKE {ADJUSTABLE) .ercceesserersaeesssseseserssaeeseserssameessseseresasmmssesmesssioens 1
14 | 17e77-G2 SPRING RETAINER, 3/8" oo soecs s er s s emeseesneeseres s 1
15 | 73046-G01 | - COMPRESSION SPRING .coomeoroemoomsomemsscsmsesssesmessemssemorsmssmssnennns] 1
16 | 17979-G1 ACCELERATOR ROD BUSHING ... crroe e soreseross e — 1
17 | 17677-G1 ' SPRING RETAINER, 1/2" .l eeeeeeesemreseon 1
18 ' ' '
19 | 25861-GO1 MICRO SWITCH....oooceereeeeesesssiesses et vt 1
20 | 25861-G02 |  MICRO SWITGH (PDS MODEL ONLY).....ooeooorecrsrereroessessi S 4
21 | ooss2-Got SCREW, #4 - 14 X 5/8" LG wov.oooesreeoesseeressessssessons S 2
23 | os870-Go3 WIRING HARNESS (PEDAL BOX ASSEMBLY) ..co..ccoeh e eeresreeseness 1
24 -| 25879-Gos WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
25 |
26 | 00684-G6 SCREW, #8 - 32 X /4" LG weereerscorseorsseersseeesesesrssieersmesssmesssrresomeeenn] | 4
27 | |
28 | 70116-Got ACCELERATOR PEDAL BRACKET s sersceees e e sversrssessarrseessesseees 1.
20 | 01051-Go1 SOREW, #8 - 16 X 1727 LB oot 4

Page A-3 Service Paris Manual

e

P— 4. M__

[

Pt

N

e o e

e



"‘-I—-

—

e —

ACCELERATO

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and seriaf number of the product.
* indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional infarmation.

R

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 |
31 | 25709-Got ACCELERATOR PEDAL ASSEMBLY (INGLUDES ITEMS 32 - 35) ....... 1
32 . ACCELERATOR PEDAL ..coorcneeessereeseeesiesereessessesessesssossssessmessessns 1
33 | 27844-Go1 ACGELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) ......... 1
34 | 27512-Got ACCELERATOR PEDAL PAD w.vcvvsneccsssrsssssssssssessere 1
35 | 15766-Gi OVAL RIVET 3/8" X 3/8" LG ccovron. 6
36 | |
37 | 17838-G1 BUSHING ............ S S 3
38 | 74432-Go1 PEDAL PIVOT PIN .o oo ssssosssessssssesssssssmssessssssssssessoseessnee 1
39 | 12064-G6 PUSHNUT, 9/32" 1D. cvieesorreesoeresseseens e ememeese st 1
40 | | B
41 | 10386-G3  CLEVIS PIN, 56" X 17 LG crveosveesseesimssorsosseosssnesssss s ssssemes e 1
42 | 172855-G1 TEFLON WASHER, 516"............ S, S o
43 | 10387-G3 COTTER PIN, /32" X 3/4" LG ..oooceemeresseessersssresmssesess s esssosssessees 4
44
45 | Q0715-G2 | BOLT, 5/16 - 18X 13116" LGiurrwursrrsmrssrsenssssbrmensnsemsessssssssssses e srerne 4 o4
46 | 70135-GO1 | PEDAL PIVOT COVER...coomrrorserecrercmmcrcsonrerce OO - 1

Service Parts Manual | Page A-4




BA

'ERY CHARG

e

TABLE) _

POWERWISE™

1 - Includes ltems 3 - 63
2 - Includes ltems 3- 13, 18-63,70-76

' . Page B-1

Service Parts Maﬁual



&

| Electric Vehicle

e T

BATTERY CHARGER (PORTABLE)

S —

1o o
Transformer

To Amp Fuse

To Black/
Controf Board

S

To grounding

To Power
Input Board

Service Parts Manual Page B-2




R

R

4 BATTERY CHARGER (PO

&

TABLE)

POWERWISE™

BLK from
Transformer

BLK from
AC Cord

WHT from

RED to
Haat Sink

. Ground

CONTROL / POWER INPUT
BOARD INSTALLATION

TRANSFORMER LEG
INSTALLATION

Page B-3 " Service Parts Manual * .

————

et v
.

fin)



LT,
3

wt

o

ey

sty

et

) | ]

To

To Norm. Open

S w

WOowWw wow

wr

e,

Wow W W W W

4. !

[ —

on Power
To XF on
Input Board Power Input Board
- YEL/GRN 1o
AC Cord ;
GRN to
Power
Iniptt \:
Board ' AC Cord
N7 X Port
. Front of
~ — Charger

GROUNDING DETAIL

' 54 DC CABLE ASSEMBLY

33 - Includes Jtems 34 - 43
66 - Includes ltems 34 - 42, 67

To Diodes TRANSFORMEB DETAIL |

o e

O W e W w

Service Parts Manual

Page B-4




Electrlc Vehlcle

THE USE OF NON U.l_. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |t 2 3 4 5 'DESCRIPTION QTYy.
1 28115-G01 | POWERWISE™ CHARGER (10° CORD) (INCLUDES ITEMS 3 - 63)..v.rver. 1
2 28115-Go2 | POWERWISE™ + CHARGER (PORTABLE, 10’ CORD) (INCLUDES ITEMS

3213, 18263, 70 = 76).errrremmeerceresssmsereessocomessssreressessessesreesseeresemsessssemesreeree 1
3 * CHASSIS weorooeereees e eeeeeesseesesesseseeseeesesreseeiet s et ereses e mense s seiresse 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4” LG ecocvesvmecsrsmssncsrsessssssesns 7..; ..................... 2
5 00559-G4 WASHER, #8 1..cuuveonaresvnsersssassessssssssssssresss evereeeereeeananees et esenneee 2
8 11572-G3 EXPANSION NUT et 2
7 28104-GO1 - HEAT SINK et e cssse bR AR RSBt 1
8 00372-G4 SCREW, #8 - 32 X 1/27 LG e/eeoe oo iereeemeeeeeereeeeesesesressesessseseserseesessesion 4
9 00559-G4 WASHER, #8 ...cocoeonvn e eeesreesessostaemesmssossessmsseesteesesseseseeseeseenesseesieressesssren 4
10 | oo0s65-G4 LOCK WASHER, #8 ...t 4
1| 00526-Gt NUT, #8 = B21.eemeeemneerseseseseeeieesssseseerssssssesesesseessessessesssesmeressessessesseeiasenees 4
12 | 28548-Go1 DIODE . eevie et eceeesessseessserssesssossseses s sessssesossrseessetes s eeseseres s 1
13 | 28110-GoO1 ELECTRICAL CLIP oo 1
14 |
15 . LABEL (POWERWISE™) ..rcv.csersvrercersrsnsssss s ssessssssessssessnsin 1
16 | 28667-Go1 CONTROL / POWER INPUT BOARD .....ceecsesesos et 1
o | |
18 . oo = DO 1
19 | 28102-God HANDLE .. ecoereeeesesseessseemee s eseseesesssesesiesneseesresssseesssesestsesesseesstomsemnseen 1
20 | oos14-G4 SCREW, #8 - 18 X 1/2" LG coroeoeeeeeeereesesseieseesssmeesmeeeesseseeseseeeees oo 6
21 | 28136-Go1 LABEL (VENTILATION) werser oo semseeseressrstere e seerssesessesseesessee 1
22 | 28136-Go2 |  LABEL (CORD CONDITION).............. s —— 1
23 _ '
24 | 26979-Go1 CAPACITOR BRACKET ....covrervcnce S e seeeneneeen N 1
25 | 28109-G01 CAPACITOR .o e s 1
26 | 00969-Go1 SCREW, #8 - 32 X /8" LG v T 3
27 | 00414-G5 BOLT, 1/4 - 20 X 5/8" LG............ ' e TR '3
o8 | 11027-G2 LOCK 'NUT,' (T R, SR 3
29 | 19388-G4 AG GORD oevre oo eeemeesssesesesseeessseseserssesens e eeeseessmessresseesssresse R

Page B-5 Service Parts Manual

e P

Fusn

m—

oty

it e
i
. o

e,



P

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. _
G** Indicates consult Customer Service Department for additional infarmation.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
30 | 13557-G2 STRAIN RELIEF (AC).cverreevrvreserreserosese oo 1
31 | 13557-G3 STRAIN RELIEF (DO) roeeeeronerercrrrsseessssssssssesessssseoee, 1
32 ' |
33 | 73345-Go1 DG CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 43)......... 1
34 | 73051-G11 ' PLUG (TOP HALF) oo seeseeeseesee e seesssseesee oo 1
35 | 73051-G12 PLUG (BOTTOM HALF)oeoeoeoioeeoeeoeoeoooeeoeoeoe o R
3 | 73051-G27 - AUXILARY CONTACT oo e eeeereeeeem e 1
37 | 73051G14 MALE PIN _...ooocooeeoereee e et eseee e SR 2
38 | 73051-Go8 BRASS SCREW, #10 - 32 X 1/2° LG v | 2
39 | 73051-G15 MAGNET............... e et se s e eeeeeeeion 1
40 | 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) o] 2
41 | 73051-G10 LOCK NUT, #6 - B2 ceerecerseeesseeesssessmmssssssesssnesssesessssseeesee . 4
42 | 73051-G17 SCREW, #6 - 32 X 1" LG oo oeeeeeeess oo oo 2
43 | 73344-Go1 DC CORD, 10" LGirvvvvveeeveeeeseeeeeeeeie s seeseemsessessossssseeessmmmsiesmeeeeseee 1
44
45 | 28105-Go1 AMMETER ..o 1
46 | 01051-Go1 SCREW, #8 - 15 X 172" LGivvveees oo 2
47 | 00559-G4 WASHER, #8..ovevvoveeeeesse s eeeeeessesessese s seeesssessesessmssssssmseseseeeeoeeeeeeoo 2
48 | 01003-GO1 BRASS WASHER, #10 ..o eeeesers s sies st SR 4
49 | 22589-G2 SHOULDER WASHER, #10 ..ococvvesorscrssssnrsssssisssssssssssssssens s 1
50 | 00771-G6 NYLON WASHER, #10...0rereeroesmeesersee s 1
51 | 00528-G4 N0y A . S 3
52 | 28106-GO1 5O AMP FUSE w..occeemevmeesesmsssssoses sttt 1
53 | 00565-G5 LOCK WASHER, #10 ..vevrce e sosecs e es s e ssssee e 4
54 | 00378-G4 SCREW, #10 < 28 X 1/2" LGerveeeooeoereeeees oo oo 2
55 | 00526-G3 NUT, #10 = 241 eceeesssseneseeseseessesresemesssessessesessesesssssmessseeseeseeeeeeeee s 2
56 | 28103-Go1 TRANSFORMER ... e e oo 1
57 | 27877-Go1 SPACER SUPPORT ....cceeeeees e eeeesoeeseeessee s 4
58 | 17618-Gi WIRE TIE ovuveursrmeeracurmsereeesmsssssesssssanes evessenssesessessesessseesessmsssessessseesssossos oo 2
59
Service Parts Manual Page B-6




,- BATTERY CHARGER (PORTABLE)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Departrnent for additional information.

Electrlc Vehlcle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QrTy.
60 | .00372-G3 SCREW, #8 - 32.X 3/8" LG ..oovereercrnrercnne S —— 1
61 | 25977-G32 16 GA WIRE (GREEN 2% .cceceereeresicmrnnsrcerornsorons R ] 1

62 | oos65-G4 LOGK WASHER, #8 ...cc.oeoren ettt 1
63 | o0o526-Gi NUT, #8 - 32t ses s e 1

64 |
65 | 28115.G07 | POWERWISE™ CHARGER (PORTABLE, 18’ CORD) (INCLUDES ITEMS

331, 45 - 63, 86, 67) errssssvrrssssessesorsmsemssssesssssesseesesees oo eeeeressseresteeees s 1
66 | 73345-GO3 DG CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 34 - 42, 67) ... 1

67 | 73344-G03 DC CORD, 18 LG vt renrrsmsensmttsnsnssbe st sttt 1
68 |
69 | 28115G08 | POWERWISE™ + CHARGER (PORTABLE, 18' CORD) (INCLUDES ITEMS

313, 18- 31, 45 - 63,86, 67, 70« 76) cerrerevrrsemsmsrseorssssesssrssosersscreroomrenne] 1
70 . LABEL (POWERWISE™ 4) ....oiemmmnsscerssersons S S I
71 | 28e67-Go2 CONTROL BOARD. ..o crersvertvtstss st sssnsssntst sttt s 1

72 | 28667-GO3 POWER INPUT BOARD w.crcceeersesrsessesseersreeressrssss s ssoesn 1

o _ .

74 | o1995-Go1 SCREW, #6 - 19 X 5/16" LG cervervrercce SRR BN
75 | 00559-G3 WASHER, #6 ..covoesvveeevosseesssssossssssssstsssessssssssssssmsssssssssssssssssressssssenes 3
76 | 28111-Go1 - SUPPORT SPACER ..o e seeeees sttt ssoere 3

~ PageB-7 _Sérvice Parts Manual

P,

oy

e



[

U

Service Parts Manual

Page B-8




BATTERY CHARGER (ON BOARD)

Electric Vehicle

SHUTTLE 2+2 ONLY

POWERWISE™

1 - Includes items 2 - 74

Transformer

Page B-9

Service Parts Manual

rf—h_r-
R .

et
2

I



33 - Includes ltems 34 - 38

Service Parts Manual

Page B-10




i

D) ~ Electric Vehicle

| BATTERY CHARGER (ON BOAR

Pin 1 - Wire 67 o Input Board "COM"

Pin 2 - Tah Adapter 73, RED wire from Control Board

Pin: 3 - Wire 68 to Input Board "WHT" . :

Pin 4 - Wire 69 fo Heat Sink Clip

Pin 5 - Wire 70 to DG Cord RED Wire A

s

RED from Control Board
= RELAY INSTALLATION

e - AMMETER INSTALLATION

\ﬁ;\ .
‘\ZChassis

AC Cord

GROUNDING
DETAIL

Page B-11 ' ‘Service Parts Manual

,._._‘

P

[P

iy

| pr——



LY

it

ectriq ehicle

BATTE

Qmmm&"n&ﬁﬁ“ﬁm‘i’ﬁﬁ%ﬂwﬂﬁ G _ B “T“‘-'xh 38 i :._

To Norm. Open
on Power
Input Board

./ = I ) .
To XF on %

Power Input'Board

Front of Vieh

. BED to

. BLK from
Transformer

BLK from
AC Cord

Heat Sink

WHT from
) AC Cord
AT L2 BLK from
o |
00 TNt

CONTROL / POWER INPUT
BOARD INSTALLATION

BATTERY CHARGER INSTALLATION

Nk

\

8

1
icle

— CHARGER RECEPTACLE COVER

- Service Parts Manual

Page B-12




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Serwce Department for additional information.

Electric Vehicle 7

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G11 | POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 2 - 74)........... 1
2 . " LABEL (POWERWISE™) ._............. S, N 1

3 : CHASSIS covvrsremerermsersesereesee iirsnsiaerpeeis R 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG ..creeerremeeveernnns eeereeteseeseee s e arassaras 2
5 | 00559-G4 | WASHER,#8 oo N e ——— 2

6 | 11572-G8 EXPANSION NUT et 2
7 | 28104-Got HEAT SINK ..o erersreesee v e e e 1
8 - | 00372-G4 SCREW, #8 = 32 X 1/2° LG werrvoeenreseteessrseressesessrenssimeenssiosseneesmseesessnn]
9 00559-G4 WASHER, #8 .......... CerusnsurastsseeseRsaRe SRRt smR R e sasb b s RS R s s anstEesbend 6
10 | o00565-G4 LOCK WASHER, #8 v.vroeroeerrereeremsssrsrssesrscsmsmesesmssscmennin] 4
11 | oos26-G1 NUT, #832 ......... 4
12 | 28548-Goi DIODE... R _ o
13 | 28t10-Go1 ELECTRICAL CLIP....cocectersremririssisi s 1
14 |
15 | 28667-G0t " CONTROL / POWER INPUT BOARD ......c.ooorsrie. S 1
16 | 2r877-Got SPAGER SUPPORT ...ttt S, -
17 | | |
18 | o 1 =L T 1
19 | 28102-Go1 HANDLE wociooeeeeeee oo eeoeeieeeeees e seeeeeoemeenentese s eaesesesennesteseseasessossesssoseenioe 1
20 | 00614-Ga SCREW, #8 = 18 X 1/27 LG vrvr s veesereseessers st sessssssssssssessssssesessssseee 4
21 | 28136-G01 |  LABEL (VENTILATION) 1o es sttt 1
22 | 28136-G02 LABEL (CORD CONDITION)....orrcereeeeseeeressseeressamssssssssessssesiessesessesses 1
i . A , ,

24 | 26979-Go1 CAPAGITOR BRAGKET oevvoorseeeeees s ssssssessssnssssessssssssssosssssssssesss] 1
25 | 28109-GO1 [STNTYo1) (o - S et 1
26 | 00969-GO1 SCREW, #8 = 32 X 3/8" LG covvvressoseresresesesersissmmessesessssssessssmsssesissssesonis] | 3
27 | o0414-G5 BOLT, 1/4 - 20 X 5/8" LGiv'eveevrrees e e eeees oo ep ettt reeren 3
28 | 11027-G2 LOCK NUT, 1/4 - 20...comver: et e e s e e s e 3

29 | 19388-G4 AC CORD wevvveereerersesireessvessescecsnin et s e e 1

30 | 13557-Ge STRAIN RELIEF (AC) . vorvoeroeroo S I 1
‘Page B-13 Service Parts Manual

| i,

e, fm——



pr———

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. '

DATTERY CHARGER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 s DESCRIPTION ary.
31 13557-G3 STRAIN RELIEF (DC) wuccvucrereeierrmressanesssnsemseseesssesessssessssseess e ses eeeme oo 1
32 | ) |
33 73344-G06 - DC CORD ASSEMBLY (INCLUDES ITEMS 34 - L) SO 1
34 | 28108-GOf DC CORD oo e evemeeerereeeereen 1
35 | 11343-G3 RING TERMINAL, 316" oo 2

36 | 11343-G1 RING TERMINAL, 56" .ecocoveeeeeeeoeoeoeoeoeeeoooooeooooeoeoooe 2
37 | 17084-G1 FEMALE TERMINAL .....occcesvnsnsiesemesns s 2
38 | 22476-G1 HEAT SHRINK TUBING......eoocerese oo AVR
39 o
40 [ 22009-G2 ISOLATION MOUNT...cotsveresmeeeemscseeseeenessesieessssessssesssoeesesse s see e 4
41 | ooss0-G7 WASHER, 14” et 4
42 | ooses-a7 LOCK WASHER, 14" e 4
43 | 00532-G1 VLA T R 4

» -

45 | 28105-Gof AMMETER oot eveerse e eomees e eeoeeeeeseseeeeesesee oo eeeees s 1
46 | 01051-Go1 SCREW, #8 - 15 X 1/2" LGiavvoreoseeoreeeessesioesees oo oo ioeeeeees s 2
47 .| 00559-G4 WASHER, 8. ...coouv v oeoeeeeeeeoeeeeeeeeees oo eeeeeseesoeeseeeoeeeeee 2
48 | 01003-GO1 BRASS WASHER, #10.rereeoeeevereceeeeecoemeeseseoe oo 4

49 | 20589-G2 SHOULDER WASHER, #10.....oocooooeee oo oo 1
50 | 00771-G6 NYLON WASHER, #10..orereeeo e eeveeeeeeseeeeesseseeoo oo 1.
51 | o0528-G4 NUT, #10- 32.............. et e e e et ettt 3
52 | 28106-Go1 50 AMP FUSE - eoo. i eeeeeeeeos oo oo N 1
53 | 00378-G4 SCREW, #10 = 24 X /2" LGevreoeeesoeeoeoeooe oo 2
54 | 00565-G5 LOCK WASHER, #10 wovvoeeereveooeoooo s e ensee s . 4
55 | o0526-G3 NUT, #10 - 2o S i >

56 | 28103-Got TRANSFORMER.................. b et S 1
57
58 | 00372-G3 SCREW, #8 - 32 X 3/8" LG vrvvsvervesrecernesiesssesssssessssssesssssssseessseneeens 1
59 | 2s077.G32 16 GA WIRE (GREEN 4..oveceo oo 1
60 | 00565-G4 LOCK WASHER, #8 ...ocvrevevteoreessceenioeos s 1

Service Parts Manual

F'age_ B-14




BATTERY CHARGER (ON BOARD)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the madel and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 | 00526-Gf " NUT, #8 - 82.rerosrvverene T — 1
o e
63 | 21971-G4 YT 1
64 | 00138-G4 SCREW, #6 - 32 X 1/2° LB evrcctessrssess e smsesemsioesssmessreesrscmemeseen] | 2
65 | 14300-Go LOGK NUT, #6 - 82 ...vvoesernronenees eeseeese s e . 2
66 |
67 | 25977-G38 16 GA WIRE (BLACK 4") c.vvesieveseemensssssessmssessessesssssssessssessesssssesssseeesd 1
68 | 25977-G37 16 GA WIRE (WHITE 5% .oovies oo sreecessses s seesssneesressressses s e 1
69 | 25978-G161 18 GA WIRE (BLUE 67 . .covvvroeveeresssereesressmessossossssossiamssssmssasssssessassseen 1
70 | 25978-G162 18 GA WIRE (YELLOW B .crveoeoerverernreeessrressessssssessessssss s —— 9
71 | 25078-G163| = 18 GAWIRE (BLACK 7%)eoocooeeoeeseeeeoes oo issmesossssssieeeeed 1
72 | 17902-G1 ADAPTER TAB oo oeveresseeerresesosesssosssseess s sssssssssssesssss st 1
73 | 28305-GO1 ADAPTER TERMINAL, 1/4" X 316 ....ccuvumeecressereremeeressrereee e 1
74 | 27285-G01 ADAPTER TERMINAL, 1/4" (1 FEMALE, 3 MALE) corsscevoseeesoesmrsoesi] 1
75
76 | 71968-GO1 - | SHIELD .oocioersierecsresene S e 1
77 | 00106-G6 | SCREW, #12-24 X 34" LGrvvirscrirmrsn SRSR—— e A2
o | ‘

79 | 1102761 | LOCKNUT, 5146 - 18 corvesermsescnn reereeeesnis oo eeees s bmenesee e 2
- | _ . _ -

81 | 73368-G01 | CORD REEL .oocoveereeorimrcmrcne SV

82 | 00436-G6 | BOLT, 516 -18X3/4" LG rrrerr SRRSO . 2
83 | 11027-G1 LOCK NUT, 5/16 = 18 +oeeeereeeeeeeeeeeere s et e ST 2
o | ) | |
85 | 73173-G01 | COVER PLATE .oioooosoeeosssosmeseses v e 1

86 | 14601-G10 | RIVET, 5/32" X 7/16" LG ocovmnrrrvernrervrssrnianssensrens s s esaase s S

Page B-15

- Service Parts Manual

J,

[PE——

ER Y PR

(rm——
i



Service Parts Manual

Page B-16




Page B-17

Service Parts Manual

I

o



Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING..

SRS FE R AT

BATTERY CHARGER, LESTER, 36 VOLT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Fh

ITEM PART NO. 1 2 3 4 5 : DESCRIPTION . QTy.
1 28518-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
' CONNECTOR, CE APPROVED (OPTIONAL) '
2 28380-Go2 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE

GONNECTOR, SWITCHABLE INPUT (OPTIONAL)

For service or replacement parts, contact: -
Lester Electrical o

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477:8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:;
Serial Number: (starnped into housing)

Service Parts Manual

Page B-18

. isoni




@
=
G
>
Q
=
Q
o
(1F)

BODY .

T

S

i

SEnisa et

1 - Includes lems 2 -5

Service Parts Maniial

Page C-1



——

—-

Service Parts Manual

Page C-2




' Service Parts Manual

Page C-3



—e

67 - Includes ltems 69, 70
68 - Includes items 68, 70

e

{with Precision i
Drive System ™) cff/

87
<

95 i’l_
a7
—
87
68

0%

(with Precision
Drive System ™) .
' 92
{withourt Precision - A y :
Drive System™) - ,r/\_/ .
gg _ _ a4 80 T \f GOLF CARS ONLY
94 . . - 81 a2
95 SHUTTLE 2+2 AND CONVERTIBLE CARRIER

Service Parts Manual Page C-4

ot




ltems 102 - 120 Are For Use On

VIEWED FROM
FRONT OF
VEHICLE

105

Convertible Cartier

Shuttle 2+2 and Convertible Garier Models On[y

145 - Includes ltems 146 - 149

Page C-5

Service Parts Manual

,._,_._
v F .

<
FoeTria

,__._,



———

i Electric Vehicle

130

¥4
¥ S

¥, A
X -
u

KIT

122
123

e ——
_’:h_‘:m_ o

121 - Includes ltems 122 - 124

e

i

=

SAND BOTTLE DIVOT REPAIR KIT

P ——— .
i,

/\_ﬂ;@

BASKET DIVOT REPAIR KIT

CENTER BASKET KIT

131 - Includes ftems 132 - 135

Service Pérts Maﬁual

Paée C-6




Electric Vehicle

RAKE HOLDER AND RAKE

Front of Vehicle

Service Parts Manual

COOLER JUG
- AND BRACKET
1

MESSAGE
HOLDER
BOX COOLER
AND BRACKET

o]
[32]
-

Page C-7




| Electric Vehicle

2] TS

ASH TRAY\\QF\{//:

Service Parts Maniml

Page C-8




When ordering parts, please specify the modsl and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

ectric Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) c.ecrresvrnivcrrnrn 1
2 | 71153-Got BALL DEFLECTOR (PASSENGER SIDE) ..corccrerrnrmccssimmeirnneien] 1
3 | 71154.G01 |  BALL DEFLECTOR (DRIVER SIDE}..c.cmoremercrron essesns e s esresese 1
4 | oos14-G5 SCREW, #8 - 18 X 5/8" LG.vvvrvcvevrssrrrcersensncrssno e et 6
5 | 71158-Go1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ..cvroeecereeerissenrsivnnree 1
6 | 27647-G01 | LABEL (SAFETY).......... oo S 1
i " | | _

8 | |
9 71413-G0T | SPLASH PANEL.......oovesiverereressnesesssermsssasessssssrisnssessssessssssssssesmasesmoresssssossnseesses 1
10 | 16816-G2 | RATCHET FASTENER, 1/4" X 3/4" LG uueoreseerssecsssssmmsrsersssressenesssssresssesssns 4
11| 1681662 | RATCHET FASTENER, 1/4" X 4" LG.rcrvsmcmmvsrmniesinsien] | 1
» | o
13
14 | 71115:G01 | VINYL TRIM .oovocoreecreesscossnsssssssssssesssssossssesssssesssessssosisessssessssomssssesssees 2
15 | 71085GOT | RIVET, 816" X B/8” LG cveurersmrersmrsersererses ersmssrsisss et ers oo 10
16 - |
17 | 01038-G01 | SCREW, 174 - 20 X 1/2" LG ecvvroeessceeessoesssosersesssssesssssssisessssomsessssses i 4
18 | 16469-G1 | WASHER, 14" c.ooverosemsssvosrmsssssssssssessss s ssssssssssssssssssssossossmiossns| 2
19 | 01057-G01 | RIVET,KTR, 14" X 1" LG ..ocrercrrsn S I I
20 | 27166-G02 | FRONT SHIELD..ooorrwirrimrcn S S 1
21 | 70725-G01 | FRONT SHIELD BRACE....coowsrsrrermrimssimsmssmarsmisssisinsrs e 2
22 | 70662-GO1 | UPPER FLOORPAN wovoroersomrsscrssmensenessssstensmnt ettt s 1
23 ' | |
24 | 70451-G01 | LOWER FLOORPAN......ooocoooocrevroncesssmmsssssssessrssssrion SR 1
25 | 70852:G01 | AGCESS COVER...oomooooooeooeosoess et 1
26 | 14801-G11 | RIVET, 316" X 9/16" LG voovoerooerrsceerresrersrn S SR 16
27 | 70663:G01 | FLOORMAT.....coomcmemsersesommrmrssisimseris SO B S I
28 | 70663-G02 | FLOORMAT WITH HORN HOLE ..ooceooercecsorsermsrssneeeseni et 1
29 | |
30

PageC-9 Service Parts Manual

T




When ordering parts, please specify the modei and. serial number of the product.
" Indicates a component that is not available as an individual part. '

G** Indicates consult Customer Service Department for additional informati.on.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 71051-G** COWL ottt sarsasss s eas e e s s e ses s saessmssmes e e s s et eeesess e 1
32 | 71055-GO1 | RIVET, 316" X 3/8" LG oooocreereriererrs 7 9
33 | 10570-GM | RIVET, 316" X 34" LG cooooororeoesioeemse e soessoeeseeesseeses s 2
34 | 71056-GO1 | BOLT, 516 - 18 X 5/8" LGrooevmocecssrressr et 4
35 | 00570-G2 | WASHER, 5HB.oocoomreoeeooeeooeeoeeeoeeeoeoeoes oo 4
36 | 00438-G6 | BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ccooovooeresoerrssoos oo oo o -
37 | 00571-G2 | WASHER, 516" (WITH TOP) ccccocecomsmenenssmsesssesssosss s 2
39 | 71087-G02 | E-Z-GO NAMEPLATE (GOLD)......coooomosrscmemeseseemesessmmeeseon] 1
40 | 12064-G3 | PUSHNUT 3/16"............. 2
42 . SERIAL NUMBER PLATE ...covovoostvuvsumeesesiensssesssaoeesomeseesteesssesseeseesesssoeeseesesseon 1
43 « EC PLATE oo ettt e SR B
44 | 01041-GO1 | RIVET, 5/32° X 7/8" LG oo oo oo 4

45 | |
47 | 71501-G01 | ROCKER PANEL (PASSENGER SIDE) ................ et nreeeee i
48 | 71502-G01 | ROCKER PANEL (DRIVER SIDE)............. et e e nes e 1
49 | 15058-G6 | RIVET, 316" X 156" LG ooorrserioeerrsre e SR N
o B - |
51 | 71507-GO1 [ SILL PLATE (PASSENGER SIDE).cerovor oo oo 1
52 | 71507-Go2 | SILL PLATE (DRIVER SIDE) e e e e s e 1
53 | 16705G1 | SCREW, 1/4-20 X 1 LG (STAINLESS STEEL) covorcrcer oo 4
54 | 23726-G4 | SPACER..ciemeetsrmmmsmmmessemsrsesssssssoessesssessssreseesermsr ORSRE
55 | 00891-GZ | LOCK NUT, 1/8 - 20 ieooceoooooeeeeereoesssomeeeeeeeeooeeesee oo 4
56 |
57
58
53 | 70441-GOT | SEAT FRAME oeooers oo eoeesee e e seeesees e 1
60 | 70046-GO1 [ BATTERY RACK cooomooroemeoeoossooceee oo 1

Service Parfs Manual Page C-10




When ordering parts, please specify the modsl and serial number of the product.
* Indicates a component that is not avaiiable as an individual part. _
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION - QTY.
61 00715-G2 | BOLT, 5/16 - 18 X 136" LG .evuvsuerreeressssmsssssssssesssessessssssssisnsnsesssessessssainassessoees 4
62 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ..evecroserrevessireeresssssresssssssssssssssasssssssss s ssssssssss 2
63 | 00559-GB | WASHER, 516" w.oomeorricmsmcrssmssns e e e 2
64 | 11098-G6 | LOCKNUT, 56~ 18 oot eseeeseesssssssssssssssssssos R 2
65 | 70200-G01 | SCREW, 3/8 - 16 X 178" LG wooooooeoooossieressececseseesesmmseseseseessessesssssssssssssssssesesssssons 2
66 o B 1
67 | 71912G* | REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 69, 70) .cc..roccercn 1
68 | 71334-G* | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 69, 70) wcrorermmoeorreoee 1
69 | 71318-Go1 BAGWELL LINER.oevvvrvemeesmesessessestesessesssssesresssssssismossissssssssessssessssesssssassasasres 1
70 | 1e816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ceevveversreerrsssereresssssrerensen o] 26
71 75126-G01 | FENDER SCUFFGUARD (DRIVER SIDE) -.iorovoeero oo seeeereieseeesesssrssesssreo 1
72 | 75126-Go2 | FENDER SCUFFGUARD (PASSENGER SIDE)..ooiivssieoesecesrerseressesasasensosossesns 1
73 | 16816-G2 | RATCHET FASTENER, 1/4" X 3/8" LG ovocorososiocresssomeeressossmessssesseseseeesssssssres 8
78 | 71320:G01 | AGCESS PANEL vt et s 1
75 | 71002-G01 | SCREW, #8 X 5/8" |Guvoovrvvveeerrene e e e s s e s 5
76 | 71368-GO2 | U8 CLIP oo eeesevossseossssssssssssssssssssssssssssssssass s sesssessssssesssnen 1.
77 | 18436-G1 RIVET, 1/8" X 38" LG vorcervcnressessevrssssasresesmesssessessseesssss s smssecs s s 2

78 | 10570-G10 | ‘RIVET, 532" X /16" LG ceccorrrsmmerssssmessmsserssssssssrissis : 6
79 | 70939-G01 | REARBUMPER.....oooocorceroccresnrcir s et e e 1
80 | 00550-G8 | WASHER, 516" oo et 4
81 | 71102G01 | BOLT, 1/4 - 20 X 38" LG oo oroooeeseesereeresessrsesresresseeo et la
82 | 71514:GO1 | BUMPER PLUG ..ococimmrerseemrssmrreserssemesonssssssserisesssressecesssessnes S
83 | 14601-G17 | RIVET, 316" X 916" LG rovrreriememmrrsesnsssssesce eeeemm s eseesessbeseeseeeee 4
84 | 71456-G01 | NOTCHED REAR BUMPER (SHUTTLE 242) coosrmrssrssiessssmensnsien 1
85 | 71398-Go1- | BOLT, 1/4-20% 1 1/4" LG sttt e 4

86 | TU455-GOT | BUMPER PLUGH.!eooseeresesesnsressmsssenesmsistessesrsn s | 4
87 | 71316-Go1 | HOLE PLUG (DASH MOUNDED DIRECTION SELECTOR SWITCH ONLY)...| 1
88 | 71600-GOT | HINGE PLATE coooovoeoreeeessseeeeseeesiesmeneessessseseessssessessessstesasesersesossessioeeeneeso 2
89 | 10570-G11 | RIVET, 316" X 34" LG rorvrrrsmscmmsmismrssossss st 4
90 | 10570-G12 | RIVET, 14" X 12" LG rovoeerersreeeressesnsee eeeeeeeeeneneeneeseeinn T — 4

Page C-11 Service Parts Manual




-

i

Smerpraeeey

Electric Vehicle

When ordering parts, please specify the mods! and seria! number 6f
* Indicates a component that is not available as an individual part.

e T e

the product.

G** Indicates consuli Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION laty.
91 : ,

92 | 71914-G01 | DECAL (FREEDOM) oot .| AR
93 | 35434-GO1 | DECAL (SHUTTLE} covooesosoesoeososnseseesresese s S AR
94 | 35430-G19 | DECAL (TXT 242) oo e ettt AR

95 | 73330-G01 | DECAL (PREGISION DRIVE SYSTEM™).....oooorrooroeoooon] AR
9% | 70244-Go2 SPLASH PANEL......ocorveerieeerreesens e ereerrereeeesaeseeeens e 2
97 | 00715-G2 | BOLT, 5/16 - 18 X 18/16” LG erovoccosessersoesivmsesssoessessesoes o oo 8
98 | 71812:G01 | FENDER LINER (PASSENGER SIDE)............. R e — 1
99 | 71812.G02 | FENDER LINER (DRIVER SIDE)ossooo e S
100 | 16816-G2 | RATCHET FASTENER, 1/4° X 34" LGor.oooossossemsssoss| 8
101 _ - . '

102 | 75268-G01 | SUPPORT ovorercnesencsivmmssessessss sttt sese s 1
103 | 00106-G6 | SCREW,#12 - 24 X 34" LG vvovoovoooooooo N R — 2
104 | 19859-GT | END CAP, 8" w.oirroerseeseeseseeseeossoeessee s seseeeess e S 2
105 | 20271462 | HOLE PLUG, 1/2" oot 2
106 | 70361-G01 | FOOT REST ASSEMBLY (INGLUDES ITEMS 107 - 110) .o 1
107 | 70350-GO1 FOOTREST ..t cs ettt e sasess e sesensmass e srenenens 1
108 | 70362-Go1 FLOORMAT ..o orrssseerssersssesrssiesmesssssssssostoessstamesonsmesomeeeeseeseestomesee 1
109 | 74129-Go1 REFLECTOR ... ..ceoeeceee e seeses s e SR S
10 | 74132-Got LABEL (WARNING)....corr st 7
11 | 19853-GT | END CAP 1" oo ST I
12 | 74149-G01 | VALANCE PANEL w.oooeoeeeoeeeeseserseeseesems e sees e eo 1
113 | 16816-G2 | RATCHET FASTENER, 1/4" X 34" LG ervroooerososoomoeoos oo 4
114 | 00426-G8 | BOLT, 3/8 - 16 X 17" LGiureromrscsosrteresrseesresmeseesessee s e e 2

115 | 74126-G01 | VERTICAL FRAME SUPPORT (PASSENGER SIDE) ... 1

116 | 74126-G02 | VERTICAL FRAME SUPPORT (DRIVER SIDE) c.ooococrsn veesmesnee =
17 | 00427-G4 | BOLT, 3/8-16 X1 1/2" LGicioruor o iemosemoesse s 2
118 | 00560-G1 | WASHER,3/8".....comcn. ST e eicssrnnesnee 10
119 | 00769-G2 | CARRIAGE BOLT, 3/8- 16 X 1 1/4" LG oo 2
120 | 11098-G5 | LOCK NUT, 3/8 - 16 coermerveressossmssisssssesemsesstts e 10

st

© Service Parts Manual




When ordering parts, please specify the mode!l and serial number of the product.
* Indicates a component that is not available as an individual part. -
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | 28661-GO1 | SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 122 - 124) cvroerevnn 1
122 | 71102-Go1 BOLT, 1/4 = 20 X 3/8" LG evoveneerersrrmesesesresesssssessssneens S 1
123 | 28660-GO1 SAND BOTTLE HOLDER............ emeeeeeese s eeeeeeseer s 1
124 | 28659-G01 |  SAND BOTTLE..omwmomrommvremrenrinee e e et 1
125 o | | ‘

126 | 75007-G02 | SIDE BASKET KIT (INCLUDES ITEMS 127 - 120} roocoorsrecre. e eres s 1
127 | 75460-GO1 SIDE BASKET worvcersoreeeesnesesessiesesesseessserereessises e e 1

128 | 71102-Go1 BOLT, 1/4 - 20 X /4" LG retetctmsosnsrsrss v cmsssssssssssissen 3
129 | '01031-GO1 FLAT WASHER, 1/4" ...occccvesomerssmmessmsssssessesssssseesssmer et sosmessssssssses 3
130 | 23300-G01 | BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)...oerrrmrcsserssrmessmiee 1
131 | 75003-G02 | CENTER BASKET KIT (INCLUDES ITEMS 132 - 135) .roioeocovsenrsconc 1
132 | 75461-GOf CENTER BASKET .c.ccecementnevsssssomesssesssnsorssnsssvsssserssssssinsssns 1
133 | 71102-Got BOLT, 1/4 - 20 X 84" LG crvrcrerisrossvsosesesessmsssesisnsnes e 3
134 | 01031-Go1 FLAT WASHER, 1/4™ .o veveveevesessesssessmeneessessessssesmsmresresesesssmrssssssssnmroeoresisssn] 3
135 | 01032-GO1 PLASTITE SCREW, #10 X 5/8” LG .rvrvrssoeoressoeeesseeiressesseeeneeerssssmseresnseone] | 2
136 | o D
137 | 75495-G01 | COOLER JUG AND BRACKET KIT...ccooccnrrre- et mas s 1
138 | 75344-G01 | BOX COOLER AND BRACKET KIT .oovorersosssrsensesessssssoressesess S e 1
130 | ' '
140 | 25885-G01 | RAKE HOLDER .....ooccevrsvsrasmrrrers N e e w1
141 | 00989-Gos | SQUARE HEAD BOLT, 1/4 - 20 X 3/4" R Y
142 | 11027-G2 | LOCKNUT, 1/4-20 roosermemen ettt ees e R -
143 | 1473561 | RAKE oo e e e s e 1
144 | o
145 | 75183-GO1 | TWOBAG ATTACHMENT KIT (INCLUDES ITEMS 146 - 149) o] 1
146 | 75188-GO1 BAG ATTACHMENT ........cccovcv.. TSV S
147 | 22038-G2 KNOB, 3/8 - 16 X 1 1/2* LGirviors e e R R
148 | 17255.-G1 TEFLON WASHER, 5/16" c.erecvreerseereseressessssssesressmsssessssesssssneie ]
149 | 75187-GOT | SUPPORT BRACKET ..oovon e sesseessssssisemssssmssessmessssssssesssssssesssssiosssses 1
50 | | |

Page C-13 Service Parts Manual

RereTie



When ordering patts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. { 1 2 3 4 5 DESCRIPTION QTy.
151 | 75355-G01 | FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 152 - 168) .............. 1
152 - TOP ASSEMBLY .........ovaenen.. et et e en st s ee e ceerernareraeaes 1
153 . BOTTOM ASSEMBLY ..vvcr.. oo S B
154 | 17651-G2 CLEVIS PIN, 5/16 X 1 1/4" LG ovvoeeesreeeeee e seee oo 1
155 | 28129-Go1 PUSH NUT, 516" +.vcvvrreeseevevioeeeesseeeesessessesesosseseesesseeeeeeoseeeeeoeees e ee 1
156 | 17651-G2 CLEVIS PIN, 5/16 X 1 1/4" LG w.eoooe oo 1
157 | 17651-G3 CLEVIS PIN, 516 X 1/2" LG evro oo s seeeeesiee o 2
158 | 00559-G8 WASHER, 5/16" oo 3
159 | 28129-Gof PUSH NUT, 518" ..c.ovevvvees e sesineiesseesesessesessssssssssssosssseesss oo oo 3
160 . GLEVIS PIN 3/8 X 1 1/4" LG oo e iuarasons e oo 2
161 | 00560-G1 WASHER, 3/8".:..coveerereeeroes oo SR B
162 . PUSH NUT, B/8" e ercirersramssnssmsssssessessssssse e S— 2
163 | 13728-G1 RUBBER BUMPER ... 2
164 { 00150-G6 SIS 2 [VER-2 T U c oA 2
165 | 00559-G5 WASHER, #10 1vvesceve e seee e seess e eesssseseees e oo 2
166 | 00565-G5 LOCK WASHER, #10 .coevvevveoeevovsheveeseeseceemeeesioneseseesesseseesioeses oo eeeesse e 2
167 | 00526-G3 NUT, #10 = 24 oo ceeeeessesnee s sesee e e stesseesemees oo 2

" 168 - LABEL (WARNING)..o.-eereecs e oeresrees s eeesssetossees ot soeeossosess e 1
169 | 75509-G01 | MESSAGE HOLDER (ONE PIECE)... oo 1
170 | 75496-GO1 | MESSAGE HOLDER ......ooommrrrrorn S 1
171 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 172 - 175) oo 1
172 | 27731-Go1 ASH TRAY ..o rreeeereeetsermesssesesssmssmsssesssseesssessesessseessesssessssessesesseeeeeenes, 1
173 | 27736-God GASKET c.cvvverreessesses s sececessssesseeseesessesseesssseeesesssseeeeeoooeeeeeeoee oo seese 1
174 | 75108-Go1 BRACKET vt erersmasseesmssesssseerssessseoinesssesossssssesseee s oo oo eeees oo 1
175 | 00100-G4 SCREW, #10 =16 X 1/27 LGivr-ervoeoseee oo oeeoeesesseeeees oo 4
176
177 01088-GO1 | BOLT, 1/4 =20 X 11/16” LG crserrvoeemsmeess oo sessoseessssresesssesessssee oo 2
178 [ 01042-GOT | "J" TYPENUT RETAINER oo 2
179 | 71457:-G01 | BUMPER STAY oot 4

Service Parts Manual Page C-14




Electri Vehicle

et

Accelerator
Pedal
18 - Includes Items 19, 20.
22 - Includes ltems 23 - 26
Page D-1 ‘Service Parts Manual

T




e

11 Electric Vehicle | |
e e e s T e T

BRAKES

T e

53 - Includes ltems 54 - 80
56 - Inciudes ltems 57 - 59

Brake Pedal (Vehicle With Brake Lights)

Service Parts Manual Page D-2




- Eletc Vehicle

w

Front of Vehicle

82 - Includes items 84 - 85

83 - Includes Hems 84-95

84 - Includes hems 85 |

86 - Includes Items 87 - 91

92 - Includes tems 94, 95

93 - Includes ltems 94, 95
100 - Includes ltems 101, 102

Page D-3

Service Parts Manual

T

—

————n

-

,._W._._a

-




i

| Electric Vehicle ) BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
-G*" Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 . DESCRIPTION }ary.
1| 70612-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

- (INCLUDES ITEMS 2 = 10) veoovveeoeoeeoe oo 1
2 | 70681-Go1 TORSION SPRING ...ccvcerereserersenssessersmssssererssin T 2
3 70682-G01 PIVOT PIN..ccrserremerseesre e ssersseseesesesseosossssssssseeees e et 1
4 | 01071-Go1 | PUSHNUT, 516" oo o et o] 2

5 * BRAKE PEDAL..vvivvesvevueeevsiess e seoseemmmereceesesessssssssseeseoesseeeeeseeseses e e 1
6 70611-Go1 PARK BRAKE PEDAL ........oocooeecoeieeeeee oo eee oo oo 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10} eeveeeveeeeres oo S

8 . SERVICE BRAKE PAD e A o

“ | PARKBRAKE PEDALPAD....o.o.. I TP 1

10 | 15766-G1 - OVAL RIVET, 3/16" X 3/8" LG vvviuuuvevmsreiesemeeeeommeeeomsesmeemieeemes oo oeeeeeoe 9
" | , -

12 | 70582-GO1 | SHOULDER BOLT, 3/8 - 16 X 4" LG.ccccvctmeiomsmnssmsmo e e 1

13 | 70581-GO1 | FLANGED BUSHING ...o.r.ceosroeeresss e ot 2

14| 70676-GOT | TORSION SPRING woooooevocee s st I
15 | 00643-GT . | WASHER, 38" ooviiommromr et e e s et e e 1
16 [ 11098-G5 | LOCKNUT,8/8-16 oo, O, 1
7 | | | ) |
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20| 1
19 | 00963-G0o1 |  SPHERICAL NUT, 5/16 - 24 et besoeeees e, 1
20 | 11008-Go LOCK NUT, 516 - 24c.roeroeescerresrss e sesses rereissesse et et 1
21 | _

22 | 70716-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) .| 1
23 | 28082-Got EQUALIZER BRACKET wevoveoeeeeeees oo eoeseoes oo eeesreese s 1
24 | 28083-G01 |  BRAKE COMPENSATOR BUMPER......... e e N
25 . * BRAKE GABLE (DRIVER SIDE}......ooocrseeesens oo soeeooe e .
%6 * | BRAKE CABLE (PASSENGER SIDE)........oooorooooooooooiooooooooo 1
28 | 12305-G1 RETAINING RING ... st et eene s O 4
s | o |

| Service Parts Manual Page D-4




| BRAKES - _ Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 ' DESCRIPTION e
30 | 10386-G3 | CLEVIS PIN, 5/16" X 1% LGrsssiteoerrssmrssmessmsssssssssesssssmsesssssssssssssssssmssesnd. 1
31 | 10387-G3 | COTTER PIN, 3/82" X 3/4" LGirverermoosomerierossososssssssssssioneessssossesssene 3
32 | 14443-G2 | CLEVIS PIN, 5/16" X 34" LG..ooomomooseroesmsosmsmssssesmessesossmssssesivsoneo] | 2
33 |
34 | 70601-GO1 | KICK-OFF LINK ..oooorcrserrrree e et e e 1
35 | 17838-G1 | NYLON BUSHING............................- ..... e e e e e 2
36 | 20835-G1 | TEFLONWASHER, 38" ..oocoooomersomsssisssemsossesssssisssssmsesosssses 2
37 | 00559-G8 | WASHER, 5/16" ..ccoooovoooreseeersieressssesocoe e sesiesers e S S 2
38 | 10387-G3 | COTTER PIN, 3/82" X 34" LGirwwerroesrsorssssimsessmssssssmssmssssessssssesivressesnens] | 2
39 | 70098-GO1 [ KICK-OFF CAM PIVOT....ocooococsrssessssesessssssssessessssssesssnn S
40 | 10097-G6 | FLANGED BEARING ...ccorrine ST
41 | 70587-GO1 | KICK-OFF CAM...coverrormeeserimsssmeressssssssemssssssssssssssssssseees st inaense e eeeres 1
42 | 71215-G01 | SETSCREW, 1/4 - 20 X 1/27 LG coorocrrsemssrssersmeessssosssssssssrsmsossssesssesinnen] | 2
43 | 14138464 | SPACER.omioosiossssosssssssss st 1
44 . '

45 | 70M3-GO1 | ADUUSTABLE BUMPER .oooresssmssscsiscsrnsmstrss s 1
46 | 1027-G1 | LOCKNUT, 5/16 - 18 wocrmrrmrcrsmrsnsmmessimssinessemsssinssmsnsssrsrinn] 1
47 | |
48 | 70080-GO1 | CATCHBRACKET ....ooosecsscmscerscrsssessnssssessssne ettt s '
49 | 00414-G6 | BOLT, 1/4- 20 X 34" LGuroomeersierrsersessssessiosssessessssssisssnns S 2
50 | 00891-G2 | LOCKNUT, 1/4-20 . evrorerscomsene SR et e 2
BT | - | |

52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) wvvvccrrrrsnrrrerrnn oo S 1
54 ’ BRAKE PEDAL...._.._ st SR

85 | 70611-G01 | PARKBRAKE PEDAL .oooomeoron et sr et s e st osnes e 1
56 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) .......] 1
57 .  SERVICE BRAKE PAD ..oc.coeeoeseseeseese s sses oot s i
58 - PARK BRAKE PAD .....omvereereeremneererisssseneres et 1

Page D-5 N Service Parts Manual




T

-

1 Electric Vehicle

b ey

BRAKES

When ordering parts, please specify the model and serial number of the praduct.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 " DESCRIPTION | QTY.
59 | 15766-G1 OVAL RIVET, 316" X 3/8" LGeverrerrrevrserrssrerrrsmrrrnee I 9
o ] __

61 | 70258-G02 SERVICE BRAKE PEDAL PLATE..evv.v.iscvreseessssreeresismssesieossimesseeseseesr 1
62 | 70682-Go1 PIVOT PIN.coovcieresesremsncessmsesssmssesesseessssssssssivessesomsiessseessssioesseeeemsen] 1
63 | 70881GO1 | TORSION SPRING ...coomooeoeicssrsrsmemmsesomseseossseeeseeeeon] | 2
64 | o1071-Gos PUSHNUT, 516" ... oseversnsesensisresrssessesessssssss e 2
65 | oo7s7-Gs " SCREW, #10 - 24 X 1" LG.tevcevtemrsnrecerssmsssssrsssssennns SRRSO R

66 | oo73e-Gi RUBBER NUT, #10 - 24 .o s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF ..o e 2
68 1 27137-GO1 CONICAL SPRING......oe e ieseeseere et 2

69 | 11008-G7 LOCK NUT, #10 - 24............. RO
76 | 10606-G8 MICRO SWITCH wvvvvrvs o oot e e 1
71 | 00957-G1 SCREW, #6 - 32 X 1 1/8" LGi.reecererrseses e ceeer e sreesssnes — J 2
72 | ooss9-65 WASHER, #10..occc.ccveeereecearersnenreres e b e st oo | o2
73 00559-G3 WASHER, #6........coonercerrererennnene, masseseerasane s e as s bame e s S S
74 | 00565G3 | LOCKWASHER, #6....oooorecremormrrnsmmrcnssssmesssssmsssssssssssssssssssssses ossnensseni] | 2
75 | 00525-G5 NUT, #6 = B2 cmrcenmrrsrsonisirsmssososssomissssssemsmmsrsssnssss s oen] | 2
76 | 13514-G1 SCREW AND LOCK WASHER, #6 ..v.vcevrssevereereseecnseerrensers I 2
77 - o R
78 | 14628-G1 FASTON TAB evvtr st sesseeses st 2
79 | 24605-G1 WIRE HARNESS (BRAKE LIGHT).....orsevecvees oo eees e eeeesree s 1
80 | 17618-G1 | WIRE TIEuurmmemmemnsmsenosmmmsneemsose eevereeesneeeon s nseon ] 2
o __ _ _ __ |
82 | 70793-GO1 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95................ 1
83 | 70793-G02 | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) .......... 1
84 | 70794-Got1 BRAKE SHOE KIT (INCLUDES ITEM 85) .ocococoseesrrtemesesomsrsssssoen 2
85 * BRAKE SHOE ......ccoe s veesseseror e sesoess oo sestesseesseoes oo 2
86 | 27944.G01 | BRAKE SPRING KIT INCLUDES ITEMS 87 - 91) ccoorrervo R 2.
87 . UPPER SPRING - vvereroesssssissssissssrsoseesososisesesseseemeee 1
& : © LOWER SPRING ...c-crovereerrrsr SO '

Service Parts Manual Page D-6.




When ordering parts, pl'easé specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION | er.
89 - PIN covvverer e saoimmemeesesressessessessaseesressesssmssinresse P 2
90 * CUP AND SPRING ..eeveoeveeeerecreeeresssreesesiasessseenmmsesesseseeseesssessmeeiesssienee 2
91 . ADJUSTER SPRING.ccrerereerrmssrersosersene R, 1
02 | 72582-Got BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 | 72582-Go2 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95 ........ 1
94 . ADJUSTER oot e st imsssesineesos o] 1
95 * TEFLON WASHER .....ocivuriierieniressienssssssssesasssssssssssssstsssssssserssssossssmssnsens 2

96 | 17083-G2 | BOLT,5/16 24 X 17 LG o (N 8
97 | 15126-G1 | LOCKNUT, LR S e e S 8
98 | 15485-G1 INNER BRAKE DRUM WASHER w.eroo oo erereeereeesemes e S O
o _ . |
100 | 19186-G1 | BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) soooovrsosrorimin] 2
101 . BRAKE DRUM...covvere s ceveesenssorsnesrsssssessssesisseesnss eeereeroe eevieeeeereeees oo 1
102 | 19862-G1 LUG BOLT, 1/2 - 20 o eeeeoresneee meeneertsessemeereseeree eresemmeeeereeseneee A oa
103 | | | ' B
104 | |
105 | 15487-G1 | WASHER, 1 3/8" O.D. X 21/32" ..covrorosscrcerrsscmmremssoen SRR I
106 | 15483-G1 | SLOTTED NUT, 5/8 - 18.rccerccrsmsrmersmrsmssmre S S 2
107 | 10387-G1 | COTTER PIN, 1/87 X 1 1/2" LGerooeooeoeoes oo 5
108 | 74175-G01 | SPINDLE CAP covocerorrsssrmesssssesseesssscetssssesssrsst s s s e essee ] 2
109 _ | . S N

110 | 72036-G01 | BRAKE CABLE BRACKET (PASSENGER SIDE) ......ccooocrnn S 1
111 | 72036-G02 | BRAKE GABLE BRACKET (DRIVER SIDE).......orccocve S 1

Page D-7 ' Service Parts Maﬁual

T

e H“‘__

Y




{ g

ec

S

tri

SRR

Service Pﬁrts Manual

RAKES

Pagé D-8




/| DIRECTION SELECTOR

Electric Vehicle

2 .

19 - includes tems 20 - 50
44 - Includes tems 45 - 50

Page E-1

Service Parts Manual

y

T

-

,4.
|
i

P



| | Electric Vehicle
] THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
| G Indlogios conuh Gustoer Sareeble g an indvidualpart, @ ation.
| . |
| ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qty.
f 1 71205-G01 | DIRECTION SELEGTOR HANDLE oo S — 1
i 2 00740-G4 | SCREW,#10-32 X 1/2° LG (STAINLESS STEEL) v 1
1‘ 3 70233-G01 DIRECTION SELECTOR SHAFT........civeeercreeemsessess s sessseesenss e e 1
4 | 25664-G2 | BEARING...comorrcrrsersemmorssmsssiecsmsss e sssssstreseessessteeoes e eseso 1o
5 | 70334GO1 | OFFSET SHIFT LINKAGE ARM oo et 1
6 70313-GOT | LINKAGE ROD oo SO B
| 7 70232-G03 | SHIFT LINKAGE ARM «..ooreoo s s N
‘ 8 | 2278463 | BUSHING..-tmosmeroeooesieseeseseesssess SO S
9 | 143901 | LockKNUT3B-24. e eeeeeeeeeeeee e 2
‘ 10 ' o | .
-{ 11 | 73049-G01 | DIRECTION SELECTOR COVER ....ooorocoesecesrsseeeeoees oo seeeeeseee oo 1
J 12 | 00114-G6 | SCREW, 1/4 - 14X 34" LG coomooeeooeoeoeceos oo 1
‘. 13 | 16469-G7 | WASHER, 1/4" (STAINLESS STEEL) ..oooooooo oo 1
. o M : . _
15 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG......... ...................... etnreeescasman e ] 2
4\{ 16 | 00571-G2 | WASHER,5M6" ... et e e e 2
17 | 11098-G6 | LOCKNUT, 5/16-18 .o S S S 2
1 18 - | |
( 19 | 70578-G01 | DIREGTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) SR B
| 20 | 78027GO1 | DIRECTION SELEGTOR SHAFT oo eoomesorsend | 1
. 21 | 12835.G1 CAM.couvienn.n. ettt e 8 ee eee eeeerereree e 1
| 22 | 10608-G2 MICRO SWITCH. ..ot mrersreressssssssossssos s esimeesss s 2
‘ 23 | 00845-G7 SCREW, #6 - 32 X 2 LG cvvvsevrserrrcossssesseesrssoeeessessseeesseee o I 4
; 24 | 73048-Got COVER BRACKET c.ou..chrrteeermesscrmes eeeessseresssessenssossssesesssseessm e e s 1
1 25 | 00565-G3 LOCK WASHER, #6 ....coceccvvesreersrssessiecseesmesessersmesms s rsemsee 8
26 | 14628-Gi FASTON TAB, 5/16" X 516" ccoreveseeseeeeseee oo S 4
i 27 | 008525.G5 I - 8
28 | 00645-G5 SCREW, #6 - 32 X 5/8" LG .vveooooeeoeeserereoeeoeeso SRR 3
i 29 | 12306-G1 SPACER o cvcrvesensssmsssmsmsssssssss s rssrssssee - 7..;.._. ................ W
30 | 00560-G1  WASHER, 3/8" ..oooveeoeeroomerrre meesetesesseres s S 1

— Service Parts Ma_nw_il ' ' 'Pag'e E-2




Electric Vehi

=it

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 - DESCRIPTION QTY.
31 | 14390-G1 T L R DO p— 2
32 | 25078-G37 18 GA WIRE {RED 4%) ...oooreeeeereromremsssseresessseserssesessermmivmmmssssesmenamesseseee] 1
3 |+ SOREW. ..o sesosbsses oo ssss oo 4
3¢ | 00567-G3 LOCK WASHER, #6 ..o e v 4
35 | 25978-G343 18 GA WIRE (RED 6"} cvovcrerrercnnern crnns st R 1
36 | 00414-G8 BOLT, 1/4 - 20 X 1* LGivververerererrersrenns ereeeeseeseneerene T 2
37 | oosse-c7 WASHER, 1/4" oo ettt et 4
38 | 00565-G7 LOCK WAS_HER, B e eeenemeseee oot S 2
39 | 00532-Gi NUT, 1/8 = 20 crurerererenmerionssssseesessssssssssssssessesssasssessassssssesseseos etrerbinenseanrens 2
40 | 15461-G1 SUPPORT BRACKET . .eroeereeereseeeeseseresseesssmeesressssnresseseessseoesemeressnd 1
41 | 73031-Go1 DIRECTION SELECTOR MOUNTING BF_{ACKET..._..........;......_................... 1
42 | 73290-Go2 REVERSE WARNING BUZZER............ e e e 1
43
44 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) .evvvivecrrnneced 1
45 | 24940-Gi STOP....... ........................................................................... 2
46 | 00565-G7 LOCK WASHER, /4" . secvcrsrerevtsersssesiersissssssinesessssissssssess e 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c.u.oorereereeeseresseessssrssssnsssss s ssessiesssssessnsanes 2
48 | 18388-Gi CONTACT STUD, 516 = 18 covvoeemmer s seeresiereseieereesmssresrassssesivmsesssesereerees 4
49 | oo0se5-G8 LOCK WASHER, 5/16" v eeeeeesseeseesssesessesresesseseseessssessseseseeee 4
50 | 00544-G3 NUT, 516 - 18 e e 4

Page E-3 ' Service Parts Manual

i,

:

e

.




. Electrlc Vehlcle -

Service Parts'Manual

DIRECTION SELECTOR |

Page E-4




For dash mounted
direction selector switch,
see ELECTRICAL SYSTEM

Page E-5

Service Parts Manual

° S

[



e

———

,7~._,_4_
!

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.

G** indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION ary.
1 | 73180-Go3 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2- 20} ..............] 1
2 | 73179:G01 | BRACKET..oomooooerers s e oo 1
3 73167-G02 07,11 IO eressss s e eree s eSS enen N
4 | 73171-Got DIREGTION SELECTOR SHAFT oo ssenesenenn], 1
5 | 73200-Go2 REVERSE WARNING BUZZER (CONTINUOUS TONE) ...covcrrerree 1
6 25078-G287 18 GA WIRE (BLACK 6" e 1
7 | 25978-G286| 18 GAWIRE (RED 6").coomooeroresoosososeesoeseeseee e oo 1
8 | 73195-Go1 MICRO SWITCH.o.cooreveecereessce oo ses s seees st sesseeeessseresesns 1
o | 73194-Go1 MICRO SWITCH. .occveverevsesnsrsmrsnssssnremsseesmsssssscmresosemeoemesend, 1
10 | 73188-Go1 COMPRESSION SPRING eriivevcvrcrersnmessssssmsmsmmsssssioniorseseses) 1
1 | 25664-G1 BUSHING ..o e teeeseessseee s 1
12 | 00771-G4 NYLON WASHER, 1/2" oosrvreersercenescnmomssmssssmsssmsosses s sesses 1
13 | 73181-Go1 WASHER, 1/2" oo et 1
14 14390-Gi1 LOCK NUT, 3/8 = 24..u.eeuerie i remermresrecnssassemssssssssasisessassremmisesessesssessmssoessend) 1
15 | 00565-G3 LOGK WASHER, #6 -....oocc. oo soessoes e esesssessseesems s sssenes 2
16 | 00525-G5 NUT, #6 - 32...ovooc S S 2
17 | 00138-G5 SCREW, #6 = 32 X 5/8" LGirvvrevvreeeeecesreeeseessss s eeeees st oo siemeees 2
18 | 73182-GoO1 NYLON WASHER, T 8/8" ceevseevvneesersssessseessssesssesesesemessseneeseesssmesenes 1
19 | 17618-G1 L O 3
20 | 00559-G3 [ WASHER, #6 coeooooersoersssosesnesonrssesssssessssssssssssstssssssssssssssssesssesnes 2
21 - .

22 | 70227-GO1 | BOLT, 1/4 - 20 X 7/8" LG.ooosromersrrsreen et et 2
23 | 11027-G2 | LOCKNUT, 1/4-20 ........ eretsss et s e et e et e er e 2
24 | 73053-G01 | - DOUBLE TUBE CLAMP.................. et 2
25 | 71905-G01 | DIRECTION SELECTOR HANDLE ...oooooeroerseeesees e soossessssoes oo seeeee 1
26 | 00740-G4 | SCREW (STAINLESS STEEL)#10 - 32 X 172" LGorvmoosooosoooooooooooos 1
27 - . | -

28 | 73301-G01 | DIRECTION SELECTOR COVER BRACKET wvvoeroeseeoeessooeessesses oo 1
29 | 73293-G01 | DIRECTION SELECTOR GOVER ..comrmvrrmmsmsmsmsmssssssinsesesosssses 1
30 | 16816-G1 | RATCHET FASTENER oo s e 4

Service Parts Manual Page E-6




| ELECTRONIC SPEED CONTR_O _ Electric Vehicle |

S

GBI %

RED from Control Hamess

il { n
l | [ 0 n‘gﬁ*’fﬂ . 5@\%“
" ORN to MS4 (NC) St
fm}
[T
BLK to Tab on |
Direction Selector /
RED to Solenoid
ke WHT
LT. GRN to Key Switch
To Pedal 25
Box Connector
15
11 _
8 10 to B+ _ \
. \ WHT from
T : Power Harness

@_@
g2 0 ,

Silver line on diode must
be oriented as shown

BLK from Control Hamess

B+ to Direction

Selector A B- to Negative

Battery Terminal

M-to A1 Motor

e

10 o

Yalt

3

Page F-1

Service Parts Manual

o 1

B £

oA,

L ——

r—b—p.u—

¢
R



R

1 - Includes ltems 2 - 31

Service Parts Manual

Page F-2




| ELECTRONIC S

PEED CONTROL

TR B e D e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consuli Customer Service Department for additional information.

Eetric Vehicle

DESCRIPTION

ITEM | PARTNO. | 1 2 3 4 5 QTY.
1 | 73056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 " LOCK WASHER, #10 1ocrvevrrseerscmcsrsssmsssssesessere S 2
3 . NUT, 10 = 32.eevteeeesesscoeemeeresssecseesreresesssressomsesseseseressssessssesesssseseon . 2
4 .

5 | 30353-Gf DIODE, 3 AMP .corccrsonssreresssssssssrsesssseessssssosssse S 1
6 21764-G1 RESISTOR. .....o.... s AR e R s 1
7 73103-G02 'WIRE HARNESS (CONTROL) ...orvvrereec.e s e 1
8 . BNy AT TR W 2
9 - - |
10 . LOCK WASHER, 516" «.vrevoesseeresseeresssseesresemessssseeeresseersssesseeressreesomn] 2
1 05972-G02 WIRE (SOL - Bi) ovviomeseeeeenirceres oot 1
12 | 25978-Gi0 WIRE (SOL - B-) eevvoeeeean e eeeseeme s e eesesnenenree) R
13 | 110272 LOCK NUT; 1/4 - 20 ...coceerercrnroees s S 2
14 _
15 | 27855-GO1 SOLENOID, 38 VOLT w.oeeececeroesieseesecssesssssssessisssssssnssssossssssossisesssnnd, 1
16 | 73083-GO1 HEATSINK ¢.voveveve e eseeneeeessereeessecosssseeessessessesssssessssessseseoeesssesessssesrseessnseo 1
17 | 25864-G05 | - ELECTRONIC SPEED CONTROLLER................ e 1
18 | 73190-GO1 THERMAL MOUNTING PAD .ottt 1
19 | 71102-Go1 BOLT, 1/ + 20 X 3/8" LGiuvrseveereeeresreeesrsisessesoessssssssssssssssessssssesssoere e 5
20 | 73028-Got oo =2 T 1
21 | 31539-G1 WIRE TIE - eeeeeeee s oo sesemeeemeeseressssesesenseseeseresseseresssosssemseseneeseseerossrn 1
22 | 73053-Go1 DOUBLE TUBE CLAMP .coveveee oo seeerionseses eseesssnomeeeemresesioeessssesssssmeemnneees 1
23 | |
24 | 71102-G03 BOLT, 1/ - 20 X 1 /8" LGierreeoeroeseeseess st srsesesoeessesesss e 3
25 | 73039-Go2 WIRE HARNESS (POWER) .o oo e seeeneressesseseeeeeeessmemmmenee S 1.
26 |
27 | ooz27o-Gs BOLT, 546 = 18 X 5/8" LGievrrevrseesnresssmrissseresreessseesssresianmersssees et 3
. _ |
29 | 11027-G1 LOCK NUT, 5/16 - 18...ccmmurcrrsmismsmsssssimssssssssmssssssssssssssssssssmssessessssassssssssass 3
30 '
Page F-3 Service Parts Manual

T T T



,j — :

e —_

,.___._‘

{ Electr

ELECTRONIC SPEED CONTROL

TR

ic Vehicle |

S B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. .

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. '

G** Indicates consult Customer Service Department for additional information.

ITEM PART NOQ. 1 2 3 4 5 DESCRIPT.ION QTy.
31 25866-GO1 SOLENOID BRACKET ..o, emtesiseseson e e s eeeeemeremmeneeeereneee even 1
32
33 71102-G01 BOI_.T, 1/4 - 20 X 3/4" LGiucoerereeeeeeerareeeeeeeseeeesess vereesees R rrerereestaterererenenes 4

Service Parts Manual : Page F-4




scwy

| ELECTRONIC SPEED CONTROL - P

1 - Includes Items 2 - 44
32 - Includes ltems 33 - 41
36 - Includles ltems 37 - 39

48, 48, 50, 51
5 Pin Performance Option

Inline Connector
Seat Wrap Mounted " .
N 4 Pin Tow/Maintenance — i |
Direction Selector Only Box Connecior ]

43 T
WHT to YEL in Controf Harness ——————
WHT/YEL to WHT/YEL in Control Hamess

RED/WHT to RED/WHT ignition Interlock Wire

4 Pin Accelerator .

Inline Connector 3 Pin Speed Sensor

See ACCELERATOR  Inline Connector
See ELECTRIC MOTOR

Page F-5 | - Service Parts Manual

—

T

P

—

U

ey



| Electric Vehicle

i

-C From Powar

Hamess
8 10
: From'Control
Hamess
W {(GL RED
10
8
3" 2 _

From Control
Hamess

46

. Service Parts Manual

ELECTIC SPEED CONTROL - P




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the praduct.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Page F-7

ITEM | PARTNO. [ 12 3 4 5 ' DESCRIPTION QTY.
1 73276-G01 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - ] 1
2 - LOCK WASHER, #10 ...ovocevresrsoescnnsesssresessssssesseesre e — 2
3 * NUT, 10 - 32.oveveerersovresssrsnees e s s 2
4 ' |
5
6 | 21764-G1 S (2 W IS
7 | |
8 * NUT, 5/16 = 24 .cecersienermrnernae e e B 2
. |
10 : LOCK WASHER, 5/16 ..ooceevsrersseessssessssssesssssssssssssssassssssesssssssosssssss 2
11 | 25972-G56 6 GA WIRE (BLACK 6", C - Bt} urvrmerreessiecsiininssssssssssassnne RO 1
12 |
13 | 11027-G2 LOCK NUT, 1/4 - 20 c.coemurecrmmressessmsrsssnssssssrer st s inssssssssanssasssssssaseesnsonss 2
14
15 | 27855-Go1 SOLENOID w...vfveroeeeeieecssrisssssssses e st sssre s cees s 1
16 | 73083-Go1 HEATSINK ..o 1
17 | 73326-Go2 ELECTRONIC SPEED CONTROLLER .....ccvveve. SR, 1
18 | 73190-Got THERMAL MOUNTING PAD .ccocermceerereeviessremsessressresmsessmssssrsssonsioeed] 1
19 | 71102-Go1 BOLT, 1/4 - 20 X 3/4" LGivroroevoverrecne e SRR 5
. _ _

21 | 31539-G1 WIRE TIE wovooseereeseneesoerssssssssssssene e Casssesri st s s 1
22 | 73053-Go1 DOUBLE TUBE CLAMP ... sessmisssmssmssmssrsssssessssesssssn 1
o5 S S '
24 | 71102-Go3 BOLT, 1/4 - 20 X 1 1/4" LGhuvrrevererrereeesirrrsees st 4
25 | 73106-GO1 WIRE HARNESS (POWER) ...oocereresresnsressssssssssssasecesssssseresoeseesssases 1
26 | 73271-Go1 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON SEAT)........ 1
27 | 74324-GO1 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON DASH}........| 1
28 | 00270-G5 BOLT, 5/16 - 18 X 5/8" LGivevrrerrrroerren e s 3
29 | 11027-Gt LOGK NUT, 5/16 - 18...vccrmermsrnrrmsssssisssmrsssssssssmne] 3
30 '

Service Parts Manual

-

[ ——



—

—

ELECTRONIC SPEED CONTROL - P

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Départment for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25866-Go1 SOLENOID BRACKET .........ooveeomraeeeeneserenssesssseeeeescoresssesessssesesesesese s 1
32 | 73089-Go1 COVER ASSEMBLY (INGLUDES ITEMS 33 < 1) o] 1
33 | 73028-Go2 COVER (WITH GASKET} ............ S oot eneseeree 1
34 | 73093-Go1 LABEL (TOW SWITCH) ..-.voeveoeeeeeeeeseeeeeeeseseeseeeemseeesseeeeeeeeeemeess s 1
35 '

36 | 73125-GO1 TOGGLE SWITCH WITH SEAL (INCLUDES {TEMS 37 - 89)............. 1
37 : SCREW, #5 - 40 ..o oo eeseeeceemeemmssressssesseessssssesseseseesesssoe oo 4
38 . T T - I A 1
39 73139-GO1 NUT SEAL trvvueeuenneeeaeesessstessosierasess s seeeseeesessesessserssseosseess o 1
40 | 73138-Go2 WIRE HARNESS (TOW SWITCH).c.vvomeroooos oo 1
41 | 17618-G1 WIRE TIE cooveueieremioereseeeseeciecsesssssssisssseeesessssesseeseeeneessmmsasesseeesesesesssmens 1
42 |
43 | 25972-G22 6 GA WIRE (BLACK 27", BL+ TO SOL) -covrvrvmesrvrsnrsnrsss e d 1
44 25972-G32 6 GA WIRE (BLACK 36", BL- TO [ . eseemanemmines R
45 __ , _ o
46 | 71102-G01 | BOLT, 1/4 - 20 X 3/4° LGurrrrrooo S S 4
47 ' -
48 | 73272.G01 | PERFORMANGE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET) ......| 1
49 | 73272-Go2 | PERFORMANCE OPTION (STEEP HILL)................. o ieeeeereessmmnemnn s 1
50 | 73272-G03 | PERFORMANCE OPTION (MILD HIEL)..o.iorooooooooeo everesssenm e 1
51 | 73272-G04 | PERFORMANCE OPTION (ALL TERRAIN) ..occrrnrne eeeereerees e sese e enees 1
Service Parts Manual Page F-8




_Ll.llf\ [—, —— e —e [A— [ORE——— —— [Tl LU P [ Ry i!sp S S ot

Vo Y )
i e —

3 Iectrig Vehicle

'SOLENOID DETAILS

@w@h/
W f
N===—=DBIIIN)
=

/ o/ \ ity
, \.*_s-\./.. ~
%.v js. _\

COVER INSTALLATION

18

1 - Includes tems 2 - 23

| ELECTRONIC SPEED CONTROL-HD

Sérbice Parts Manual

' Page F-8



| Electri

SRR

THE USE OF NON UL PARTS WILL VOID ANY UL LiSTING.

c

PR

SEe

ehiclé

YR

ELECTRONIC SPEED CONTROL - H

When ordering parts, please specify the model and serial number of the praduct.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

o]

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION ar.
1 | 78055-G02 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS2-23)..] 1
2 | 73080-GO1 ELECTRONIC SPEED CONTROLLER.. e oo 1
3 | 74014-Go1 CONTROLLER MOUNT ... e e 1
4 | o00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1vcvreeesoereseeseessneeeeese s e 4
5 | o00559-G7 WASHER, 14" e e st s e 2
6 11027-G2 LOCK NUT, 1/8 = 20.cereeeevrsieeeese s eers s seseeesoesioneesssesnessee e 6
8 | 28562-Go1 CSOLENOID w.cetereevssr oo sessoses s e, 1
X , | S _

10 | 21764-G1 RESISTOR oot ssissscressveessssensssenesssessens 1
¥ . LOCK WASHER, #10............. I SR [
12 . U T O 2
13 . WASHER, 5/16" ..evterveecsmsvvssresersssessss e sesesesemeeesressessesees e 2
14 * NUT, 5/16 - 2.t 2
15 ' . | |
16 | 73095-Goz WIRE HARNESS (CONTROL) et 1
17 - 28325-Go1 WIRE HARNESS (POWER) ... e _— 1
18 | 25978-Gas A8 GAWIRE (RED 9o oo 4
19 [ 25972-Go2 6 GA WIRE (BLK 6 *, SOL - B#).eocoveniiorslooesesressssceesesn] 1
20 | 25978-G10 18 GA WIRE(BLK 67, SOL + B)..ovcrvrniecmiesimsscsssssomnni] 1
” . | |
22 | 00438-G6 "BOLT, 516 = 18 X 3/4" LG cooreroreesresnscorsmere e sresseeee eeeierneees e 4
23 |  11027-G1 'LOCK NUT, 5/16 - 18....cvvvecen. e st e 4
24 S | |
25 | 2872362 | COVER ooriccrtmelosossbosososes st 1
26 | 16469-G1 | WASHER, 1/4" oo, —— SR
27 | 14419-G1 | WINGNUT, 1/4-20 oo et ssesies s semmss s -]
»s | | |
29 | 00414-G5 | BOLT, 1/4-20 X 58" LG e coresosertsenseseses s st 4
30 | 11027-G2 | NUT, /4 20 oo S 4
Service Parts Manual Page F-10




: ELECTRICL SYSTEM Electric Vehic

—

9 - Includes Hems 10-18

PDS VEHICLES ONLY

Thrdugh Frarﬁe
To Pedal Box

Page G-1

Service Parts Manual

— — T -

——

e e
B : i

P—



e

o

__ELECTRICAL SYSTEM _

Vehicle

Ic

=i
B

37

]

36 - Includes Hems 10-17

PDS VEHICLE

NON

Service Parts Manual

| Electr

2

Page G



- ELECTRICAL SYSTEM

R

HOUR M

ETER DIElTAlL

Floorboard

BLU/WHT/\@
ORN/WHT/w

Page G-3

'Service Parts Manual

A
oy
I.
L
-3
o



! s

| Electric Vehicl

L S P PR R S e R

| ELECTRICAL SYSTEM

TURN SIGNAL

PDS MODELS ONLY

RED  GRN/ELK

STATE OF CHARGE METER AND KEY SWITCH PDS MODELS ONLY:
: : DASH MOUNTED DIRECTION

SELECTOR,

STATE OF CHARGE METER ANDKEY SWITCH

Service Parts Manual

Page G-4




| ELECTRICAL SYSTEM

Electric Vehicle

106 103

. ::\- \. kY _ -
LWHT to BLK from Harriess - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Hamess - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harhess - (W/O Turn Signals)

Page G-5

- Service Parts Manual

B

_m_--.
.



p———

EM

Electric Vehicle ELECTRICAL SYST

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part. '
G™ Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 ~ DESCRIPTION | - |av.
1 76045-G0™ [ BATTERY (B VOLT) eoveerreertore s seesseeesee e s oo oo oo 6
2 | 70121-G01 | HOLD DOWN BOLT oo e s ss s e e 2
3 | 70045-GO1 | BATTERY RETAINER ..coercerrmssmmmsir oot oo 1
4 | 102761 | LOGKNUT,516-18............. bttt e — 2
5 | 25972.G32 | 6 GAWIRE (BATTERY INTERCONNECT, BLACK, 10 1/2%) o] 1
6 | 25972-G40 | 6 GAWIRE (BATTERY INTERCONNECT, 6" oooooooooooooooooooeoooo 4
7 00702-G2 | NUT,5/16- LT S e PRSI ST
8 | S '
9 | 73149G01 | CHARGER RECEPTACLE ASSEMBLY (PDS MODELS ONLY)
' (INCLUDES ITEMS 10 - 18) .rrvvoeeoveee oo S 1
10° . RECEPTACLE COVER......ooooocesiccoremereermr et 1
11 . RECEPTACLE BOTTOM.d............. bttt 1
12| 7305105 | FEMALE RADSOK ...commmcsrormsommsestrmenrosnes] | 2
13 | 73051-Goe INSULATOR SLEEVE ... coreeesorsrersesecssesserseessessosssss S 1
14 | 73051-Gi8. REED SWITCH.............. U
15 | 78051-GOB |  SCREW, #10-32X 112 LG 2
16 | 73051-G09 SCREW, #6 - 32 X 1 /4" LG (STAINLESS STEEL) ..ro oo 3
17 | 73051-G10 |  LOCKNUT, #6-82 ettt e see e 3
18 . " WIRE HARNESS (CHARGER) ...ooooooooo — e 1
19 | 71055-G01 | RIVET, 316" X 3/8" LG v s S 4
20 | A7618G1 [ WIRE TIE mooroorner ettt 3
" | e o ,
22
23 |
24 | 17618-G1 | WIRE TIE coooooeceenecnsreensesssesessecese oo soneee e smses s N 11
25 ..
26 | XX0X-XXX| POWER HARNESS (SEE ELEGTRONIC SPEED CONTROL - PDS)............| 1
27 | 25974-G25 | 10'GA WIRE (WHITE 117)..oooovoveveeeerererneeen, e ...................................... 1

28 | 27327601 | TWISTED CLAMP.c.cco.coesrsrsssmsmssommsses] 1
29 [ 10570-GT1 | RIVET, 316" X H4" LG vt 1

Service Parts Manual Page G-6




Electrlc Vehlcle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional mformation

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Q.
30 | | |
31 | 00093-G01 | LOCKWASHER, 5/16" (SILICON BRONZE)...ersmoerimmerscssmssrsessmpnsrimincen] | 2
32 | 28418-G01 | NUT, 516 - 18 (BRASS).rmeroeersmrnsrimeressrimsins e 2
33 | 00993-G02 | LOCK WASHER, 1/4" (SILICON BRONZE). ..o covivrriessesmnne| 2
34 | 28418-G02 | NUT, 1/4 - 20 (BRASS)...orseorerrsssnosessessessorsmiosrsss st et sessssssses st st 2
- | _ - o |
36 | 73063-G01 | CHARGER RECEPTACLE ASSEMBLY (NON-PDS MODELS ONLY)
- (INCLUDES ITEMS 10 - 17, 87) coetcvimrsmrsmssrimsms s 1
37 . WIRE HARNESS (CHARGER) ... .ovcvrors s ssemesesssseseiresreesseersssnsnesne] 1
38 .
30 | XXOX-XXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL)...oovrrrerireen 1
0 | S |
41 | 00993-GO1 | LOGKWASHER, 5/16" (SILICON BRONZE)...oowrovrcmscmrsisssssosssrsssrser 4
42 | 28418:GOT | NUT, 516 - 18 (BRASS).coormmmmrerororrsmsiissmsmsnssmsssssssssinsinn) 4
43 | 00565-G8 | LOCKWASHER, 5116"............ I vt s o I 4
44 | 00532-G3 | NUT, 516+ 18 mrommsmcorscsrscemesmmsrsinne s et 4
45 - o |
46 | 22674-G1 | FUSE BLOCK .oovvorrcrerren USRI R— S— 1
47 | 01041-G01 | RIVET,5/32° BULBEX ............. SN -
48 | 18302.G1 | 15 AMP FUSE..mmsomorn S 3
i _ _ o - |
50 | 32860-G1 | HORN (WITH MOUNTING HARDWARE).....oorrrc SR
51 | 00414-G5 | BOLT, 1/4 20 X 5/8" LGiurrrereersmrcessrscmrsrsmrsoes S— S SR 1
52 | 00559-G7 | WASHER, 1/4" .coooomorimmcrrmer e s S 1
53 | 00891-G2 | LOGK NUT, 1/4 - 20 coooseoooeesoeesceseesoersiosen OISR B
54 |
55 | 17318-G1 | HORNSWITCH.....coo..en T -
56 | 27088:G01 | HORNSWITCH BOOT ..ooooooosoesssstissse st 1
57 | 17318G2 | HORN SWITGH GAP AND NUT .oocovrerriseren S 1
58 | 19233-G1 | HORNSWITCH PLATE .....ccotmmmricere e 1
Page G-7 Service Parts Manual

e [-_H /
- \ ot



ST

,_

—————

' Electrlc Vehlcle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

ELECTRICAL SYSTEM

G** Indicates consult Customer Service Department for additional mformatlon

‘ITEM | PARTNO. | 1 2 3 4 5§ DESCRIPTION aTY.
59 | 71055-GO1 | RIVET, 316" X 3/B" LG conrrmermrrstmsrrcrrsmretremsmes ] 2

60 | 17618G1 | WIRETIE .o e e 2
) _ _

62 | 21573:G1 | HOURMETER..ocomemimmemsremerssmstmssssnssrstbes et s 1
63 | 74018-GOT | HOUR METER BRACKET coocceereensosisssssessssssmasssssssssssssssisssessssssmssssisscsisesnss 1

64 | 00150-G4 | SCREW, #1028 X 1/2° LG vovrevseroersceoesooeoesreeeesrsmrsressresrsesisss 2
85 | T1098:G7 | LOCKNUT, #1024 oooosmoeoeesesecsoecosssserses s srees st 2
66 | 75117-G02 | WIRE HARNESS (HOUR METER)....ccoomoooooootoosoe e oesreo e e 1
67 | |
68 73030-G01 PLATE (IGNITION SWITCH ONLY) 1
69 | 73030-Go2 | PLATE (IGNITION SWITCH, STATE OF CHARGE METER).......coooee... A 1
70 | 71145-G01 | DECAL (IGNITION SWITCH ONLY) covsreivvmersssesss s 1

71 | 71123-Got | DEGAL (IGNITION SWITCH W/O LIGHTS, STATE OF CHARGE METER) ....| 1
72 | 71129-01 | DECAL (IGNITION SWITCH W/ LIGHTS, STATE OF CHARGE METER) ........| 1

73 | 83623-G02 | RIVET, 316" X 3/8" LG oorooooseesieeos st ssiesss s B
74 . o | -

75 | XXOXX | IGNITION SWITCH (WITHOUT LIGHTS) (INCLUDES ITEMS 77 - 78).....c..... 1
76 | 33639-G0* | IGNITION SWITCH (WITH LIGHTS) (INCLUDES ITEMS 77 - 78)rrrcmerce 1
77 | ooses-Ge LOCK WASHER, /4" ..correrevrossresesesossesossesssssossesseesesreesese 1
78 | 17137-G1 FAGE NUT, 3/4 - 20....ocoreeseeres st SR
7% | - |

80 | 74324-Go1 | HARNESS (CONTROL) (PDS MODEL ONLY}......_....- .......... s siss s 1
81 | 73041-GO1 | HARNESS (KEY SWITCH) (FLEET).oormroorioerrore s A4 1
82 | 17618-G1 | WIRETIE oo S 1
o | | _ -

84 | 33636-G01 | STATE OF CHARGE METER w.cooesoeresesssrsrsssissnsnro S 1
85 | 25078-G74 | 18 GAWIRE (RED 6') oviommrosmrmetosrmessinesmimeretes st 1
87 | 17867-G1 | TURN SIGNAL (WITH MOUNTING HARDWARE) ...vcmercrsmomesirrsmeni] 1
88 | 21640-G1 TURN SIGNAL FLASHER ..cco.oerroesserseseresessmesossesessessenen] . 1

Service Parts Manual Page G-8




Electric Vehicle

SRR

| ELECTRICAL SYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING. '
When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part. _
G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 23 4 5§ DESCRIPTION

QTY.

89
90
9t
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115

118
117

*®

20965-G3
73043-G01

22260-G2

74371-GO1
74371-G02
14601-G11
71364-G02
71425-GO1

74001-GO1
 74236-GO1
74236-G02

00414-G6 -
11027-G2

- 00114-G6

01038-G01

74004-G01
74005-G01

74006-GO1

21759-G1

73030-G05
73030-G08

74316-G0A1
74320-GO1

* BEZEL (PASSENGER SIDE) covccevvveeveereessesessesoseseeresssesasssssssssssissssssssssssssseee

SCREW, 1/4 = 14 X 3/8" LG wecccrvrvrvcrssinmsrssisssssaresn reeemeseeesnsssssasaeneins erreneaees
SOREW, 1/4 - 14 X 1/2" LG coesoessreeooeee s sessssiasssesesesesssssreesssssseisosiosssssssssoes

VINYL TAPE oo e rvesecesemereesesssssssssssss s sgrsssssscssoess s sissesssoe
STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS)......coverene
WIRE HARNESS (ACCESSORY).c.coeuermreesereierisisrenies ereeenetresessnorsasbenssereerans

TAILLIGHT ASSEMBLY (COMPLETE) ....ocovoeovssoreres s sssneeerecne e eereneenen
BEZEL (DRIVER SIDE)......cocoveevmmmeenons e ieeeeem oo eeeenee e s

RIVET, 3/16" X 9/16" LG w..oorrns e s A S
0 CIP oo evasesases et e oestbbe e a e b s e rn e
COUNTERSUNK SCREW, #8 - 18 X 3/4" LGiuuviurererarsimsmesssssmreerssssissssrosocsssees

LIGHT BAR rreeos e sses s s s oo e oo s
LIGHT BAR BRAGKET (PASSENGER SIDE) ..crvecrcursrmissrsiormrersissrseesss
LIGHT BAR BRACKET (DRIVER SIDE) ..cororersrevsarmsssesi oo
BOLT, 1/4 + 20 X 38" LG ceroree oo sorssssrssssisers e ssssssstsissoessssinssssssssssss
LOGK NUT, 1/4 - 20 oot e

HEADLIGHT BULB ............... eveemereererms e et eresreressseesresereeensnns
MARKER LIGHT BULB ...oocovsvaescsimeressssessnsssnssssrs s s s o
TURN SIGNAL BULB.....oooceeeeeteevsseeruiabenseessrssesessesssassaneesossssssasssessssesssasssssseasis
TAILLIGHT BULB oeeveoev e vess e s essbonsinsnssesssssesssesssssssssessnessssossussssmssssssgasieess

PLATE (IGNITION SWITCH, DIRECTION SELECTOR}

PLATE (IGNITION SWITCH. DIRECTION SELECTOR, STATE OF CHARGE
METER) ceuecuieene eerereeapeesseteeeearese s e o et et et sem s sha s R e

DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR)....
DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,

STATE OF CHARGE METER) wovceursveseressersemsremsssssisrsssssssrssssssesasi s

AR

AR
AR
AR
AR

Page G-9

Service Parts Manual

oS




—r

| Electric Vehicle - ELECTR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

| ICAL SYSTEM

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

118 | 74322.G0t | DECAL (IGNITION SWITCH WITH LIGHTS, DIRECTION SELECTOR, STATH

OF CHARGE METER) ceececceoe et eeeeeeeeereeeeesseesesesseeseeseee e es e oo 1
119
120 | 74323-G01 | DIRECTION SELECTOR SWITCH (DASH MOUNTED) woovoooeoooeooiod 1
121 '
122 | 33636-G04 | STATE OF CHARGE METER (VERTICAL) cooooooeeoooeooeeoeooeoeeeeoe oo 1
123 | 74018-G01 | HARNESS (STATE OF CHARGE METER) --vvevvreeseevessesnsseesiseeeeeesesssessesns 1
124 ' ' : '
125 | 78290-G02 | REVERSE BUZZER..o.icoooooooooeoeeeeeeesoeeeeeeseeeeoeeee oo ieeee e e eeeeeeoeeeeee oo 1
126 | 01041-GO1 { RIVET, 5/32" X B/4" LG ooovvroeressoeeereeeeeseeseeoooeeee oo oo oo eee 2
127 | | - _
128 | 32307-G3 | FLEXLOOM, 36" X 8" LGuooooooi e eme et s e e eeeeeeneeeeeen 1
120 | 17618-Gd WIRETIE oo - — B 2

Service Parts Manual

Page G-10




Electric Vehicle

1 - Includes Iterns 3 - 12
2 - includes ltems 3 - 11 and 14
16 - Includes ltems 17 - 29

PDS Only

Page H-1

Service Parts Manual

[PE—




Electric

Vehicle

R

_ELECT

R

R A RTRRA

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please s

pecify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

IC MOTOR

ITEM | PARTNO. | 1 2 3 4 35 DESCRIPTION QTy.
1 73124-G02 | MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3- 12)................ " 1
2 73124-G03 | MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14} K
3 | 73120-Got ARMATURE...cceoerevsssssesnssssesemsescms et ss e et 1
4 | 73120-G03 BRUSH SPRING oo eoeeeree e 4
5 73120-G15 BRUSH PLATE AND BOX ..vcevcoomomomesesioooooooeoooooo SR —_— 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ..............| 1
7 | 73120-Go7 BEARING .o cvrreeete ot eesemsesossoosseesees oo s e 1
8 | 73120G06 SNAP RING e s e e 1
9 | 73120-Gog COVER PLATE & SCREW .ovvioceceeeeeeves eeeesiosreeeeeeees oo ooeooesesoeseoeeeeeeee 1
10 | 73120-G08 COVER COMMUTATOR END........ooccocceeereeemoemmeressesssons e oooooeeeseesen 1
1 | 73120-Gie CAP ..ol et et ee e e es oo seeeeeeeeees e 1
12 |- 73120_-@2_9 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE)........ 1
13 | - |
14-] 73120-G30 FRAME AND FIELD COIL (@03 MOTOR) (INCLUDES HARDWARE) ... 1
15 . | |
16 [ 73124-G08 | MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29).......... 1
17 | 73120-G18 ARMATURE......ccccccveesceneerssmsesssnsssssesssserersesresesseeeessssseeeesseses oo oo 1
18 | 73120-Go3 BRUSH SPRING covvrecuteevs s mmseeeeeeeceeseesessosiossiosesee oot oeeesmeees oo 4
19 | 73120-G15 BRUSH PLATE AND BOX cv oo i
20 | 73120625 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE)....cc....orvre 1
21 | 73120-Go7 BEARING.. oo S 1
22 | 73120-Goe SNAP BING e eeessesseeeseseeeseeeeee et oo 1
23 |  73120-Goo COVER PLATE & SCREW............. 1
24 | 73120-G34 FRAME AND FIELD COIL (INCLUDES HARDWARE).....ooooovoceoveoooo 1
25 | 73120-G19 COVER COMMUTATOR END......o..oooovoeeeoeesioeeeesies oo 1
26 | 73328-GO1 MAGNET .c..ooreeeveresiomeessessssbesssmessoesssssesesee e eessoseesesseeessssesees oo 1
27 | o01037-Go2 SCREW, #10 - 32 X 1/2" LGurrr...... oo SR o1
28 | 73277-Got RETAINING RING oo st e 2.
20 | 73327.G01 SPEED SENSOR .ocecmvrmsncsmmssssimssssesstmnsomseemens] 1
30 | 24261-Gi | BUMPERSPLINE...... cervereseesssess e snae e et et et e eeeeeeeeeeee 1

Service Parts Manual Page H-2




. FRONTSUSPENSION/STEERING -

Electrlc Vehlcle

‘Front of Vehicle

21 22 18,29

Shown for
Clarity

'{J

*NOTE: Tie Rod Not .

3 - Includes items 4 -10

7 - Includes item 8

14 - Includes tems 5 - 10, 15
18 - Includes ltems 19 - 25

22 - Includes tem 23

29 - Includes ltems 20 - 25, 30

 Page J-1

Serv:;e Parts Manual

%

S e



[L .
i Electric Vehicle FRONT NG
107 -
Front of Vehicle

[

i

8|

i

\'

| Q

1 \& 62 - includes ltems 63 - 66, 69 - 74
70 - Includes ltems 71 - 74

; 81 - Includes [fems 82 -84

1 86 - Includes items 87 - 89

: 94 - Includes ltems 95, 96 7
111 - Includes ltems 112 - 114

i 118 - Includes Items 119 - 121

! 126 - Includes items 127 - 131

i

[

I

{

[

i -

|

L

!

L

f

.

_ Service Parts Manual Page J-2

t ke




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is noi available as an individual part.
G** Indicates consult Customer Service Department for additional informatfion.

Electrlc ehlcle __

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 | 70744-Got | FRONT AXLE........... st e e e e e 1
2
3 | 70942-G01 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10) covoooeesoeeeeemeeseseeessees e ssessrereeeeesessneseessberssss 1

4 70942-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) ..cc.voeeroeeesressrrsssssseesrsssenns 1
5 | 25146-G1 GREASE SEAL <. sesessssimssssssesssrseesssessene] 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY w..cccoooeremerniesrosirsiein] | 2
7 70895-GO1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)....... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGivvrresrrersrroerrrsrnen S — 4
9 | 12003-G1 SLOTTED NUT, 1 = 1o e seeessre st smsesrs s et seesees 1
10 | 00798-G8 COTTER PIN, 5/32" X 1 34" LG rrecrsevsersesorsns s orsssssssssemssssmnse S
11 | 12001-G2 SPINDLE CAP ........... R e seseemneenesrmsereees I S 2
e _ _
13 o
14 | 70673-Go1 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

B (INCLUDES ITEMS 5 - 10, 15) soovrsooers s eesreseessseesssesssissssssssssssssissessss -
15 | 70673-Goz SPINDLE ASSEMBLY (DRIVER SIDE)....,.....;..........; ...... rerereeneeressressmeeeein 1
. e |
17 |
18 | 70943-Go1 | SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

| (INCLUDES ATEMS 19 = 25) eereeeveeoresrers e soseeesssrsssisssssssens S B
19 | 70942-Go2 SPINDLE ASSEMBLY (PASSENGER SIDE) c.ccccco.hesmeerseseeneeseesssssseessssses 1
20 | 12002-G1 GREASE SEAL ..rorvrr e S 1
21 | 50892-G ROLLER BEARING AND RAGE ASSEMBLY ... SR 2
22 | 70772-Got | WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)....} 1
23 | 30143-G1 LUG BOLT, 1/2-20X 1 7/32" R 5
24 | 12093-Gt SLOTTED NUT, 1 - 14 reererrveeceremmeeivonssseseesserssssssssssssssassessessossessesassssssens evenns 1

25 | 00798-G8 GOTTER PIN, 5/32" X 1 3/4" LG oo SRR N
26 | |
07
28
Page J-3 Service Parts Manual

O e e,

———

,_“__,_..\



When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional lnformation

FRONT SUSPENSION/STEERING |

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
29 | 70797-G01 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DFHVER SIDE) -
(INCLUDES ITEMS 20 - 25, 30) ................ 1
30 | 70673-Go2 - SPINDLE ASSEMBLY (DRIVER SIDE).....ocevvcrrron e eseeeeeseeen 1
31 o
32
33 | 00407-G6 | BOLT, 1/2- 18 X 6" LG rovromororerosos oo oo e sesseseren 2
34 | 00560-G3 | WASHER, 1/2" oo et e ettt oo 4
35 | 70745-G01 | KING PIN TUBE .o 2
36 | 70754-GOt | THRUST WASHER (STAINLESS STEEL).eooomoroorooooioooooooooooooioeoooeoeoor 2
37 | 14380-G6 | LOCK NUT, 1/2 13 1o oo oo 2
38 '
39
40 | 70928-GO1 | SHOCK ABSORBER ....ococcoeceeiomsooeemsoosssoeeeeeesse oo e oo 2
41 | 70509-GO1 | SHOCK ABSORBER BOOT ..ooooveeeeveeeeeeeeseosoeeoes o ooeeoeeoeeoeeeeestoeeeeseeeesooeeoee 2
42 31539-G1 WIRE TIE .o.cocorrereeemseeessssemssssesiessessmsesssssessesseseosesesesss e sesesmsees-oeee oo eees oo 4
43 | 10435-G1 | SHOCK ABSORBER WASHER ......ooosoieeoeesemeeeseseoeeesooes oot eoooeoeeoes 8
44 | 10194G1 | RUBBER SHOCK ABSORBER BUSHING oo 8
45 ] 00582-G6 | NUT, 3/8 = 24 .ooeooceeccmssneerseomeereeesessesmemmemesessoesssssssoseeseeseseosoeoeeeeeseeoeeeoe ] 4
48
47
48 | 70597-G02 | LEAF SPRING (SEE PART NUMBER ON SPRING)..cooscrrrvrmmrrmmr| 2
49 | 70664-Go2 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
50 | 70163-G02 | SPRING PLATE ...................... — rseeenereereneenee s merer e et nnes 4
51 | 00463-G4 | BOLT, 7H6 - 14 X1 112 LGt 2
52 | 00784-G1 | LOCKNUT, 716 - 14 woueveeeeeeeeesieeoeeeeeeeeeeeee oo 9
53 | 00463-G8 | BOLT, 7/16 - 14 X1 887 LGorvromoooeoeooos oo 9
o _
55
56 | 70602-G01 | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 60, 63-68)] 1
57 | 70694-Go1 RACK EXTENSION......ooooeeeeeeeeereo ettt et 1

Service Parts Manual




] Electrlc Veh:cle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Page J-5

ITEM. | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
58 o * JAMNUT, 1/2 + 20 coceriscnssnssssesnneees S e amss e eef 1
59 | 70675-GO1 RACK BOOT ...ooorrrnrcrssrrnn veesemsee s — I 1

60 | 17618-G WIRE TIE oo esses ettt crmeeseresasssneend 1

BT | A2416-G2 | WIRE TIE cooeeciooseeeeeeses e srssssesssessssssssssssesssssssssssrsensees ISR
62
63 | 70638-GO1 PINION SEAL ..ococcovroreeceecsssserssssssrsssns s SORR—— 1

64 | 70695-GO1 RACK BALL JOINT (INCLUDES ITEMS 65 - 68)........2ccourercne meneentsssnenes 1
65 | 50641-G1 RUBBER BOOT .....oorooeeee e cessssnsasssieserasessesrs RO, 1

66 | 50209-G2 SLOTTED NUT, 716 = 20.scvevnrsrrnrsnsnesssssmssismsssssm s 1
67 | 10387-G2 COTTER PIN, 3/32" X 1" Lo oeesorsrre SRR
68 | 10389-G3 GREASE FITTING, STRAIGHT -......cccccrecerrasmencnrsisssesseseessnes S 1
69

70 | 00464-G6 | BOLT, 7/16 - 14 X 2 /4" LG ivorrvosmrssssssssesissssssnisssssssmsssnensiond 2
71 | 01068-Go1 | BOLT, 7/16 - 14 X3 1/2" LGrrvrr.. b st 1
72 | 70667-G02 | SPAGER...oomcsoomivemrin e e — 2
73 | 70667-Go3 | SPACER (SHORT)............. S e e s e e e 1
74 | 00532G7 | NUT, 7/16 - 14 ercrsesntemescsmsrntnssissnssssnsismsosrsoosssos s esteses o 1
75 | 00560-G2 | FLAT WASHER, 716" ..v..cormssscsmmmessssssmssseesssssssssnsssasss S o
76 | 00734-G1 | LOCKNUT, 716 - 14 cocceerrssceernssseesresssenrresssnnene vt sressess s eseenias 3
77
78
79 | 70607-G01 | STEERING SHAFT............. SO 1
80 | | . |
81 | 70758-G03 | STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) .cocvccrvcserssmnerscssncrennsi] 1
g2 | 70610-Go1 STEERING COLUMN. ..vecoerevveeeieneeesrsssssesesssessesesneseresesssssecsssees _— 1
83 | 28569-Go1 STEERING COLUMN BUSHING wcvecscserrrcesnsnsernes ereeseses s nssene 1
84 | 01022-GO1 SCREW, #6 - 20 X 5/16" LGvrrereeomrrcnriecsessssenssens: S |1
85 |

86 | 70758-Go4 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89)........ 1

87 | 70610-Go2 STEERING COLUMN.........coseerecresensensessnesssonssessens S, 1

Service Parts Manual

p—

[ e e

JEom— ey

i

v

e

J——



_ FRONT

SUSP

ST e

ENSION/STE

R

ERING

R A

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Seivice Department for additiona! information.

ITEM | PARTNO. | 1 2 3 4 5 -  DESCRIPTION - QY.
88 | 28569-GO1 STEERING COLUMN BUSHING ...vveceeveeeeeeeeeeeeeeeeseseee oo 1
89 | 01022-GO1. SCREW, #6 - 20 X 5/16" LG.......... evemerenerrs eereaatu e essoeren e ee e 1
. _ | |

91 | 01006-GO1 | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOGK oo 4
92 | 00879-G1 | LOCK WASHER,3/g"................. A 4
. _ _
94 [ 70580-GO1 | INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)...oooossooooooooooooooooe 1
9% | 01055-Go1 BOLT, M8 X 1 1/4" LG oo et 2

96 | 00565-G8 LOGK WASHER, 5/16" ..o o] 2
97 | S | | |
98 | 70751-GO1 | RETAINING RING (INTERNAL ..ot 1
9 | 70888-Go1 | RETAINING RING [EXTERNAL).oooooooooooooooo | 4
100 { 15112-G1 BALL BEARING ........coooueeevrerensreesesesssnseersnonne - 1
101 | 70887-GOT | WAVE WASHER .cvfceeseoeooo oo rereeemenseeeressessenes 1
102 | 71146-Go1 | STEERING WHEEL............... et o
103 | 71147-G01 | STEERING WHEEL COVER...........oooe.... et e e 1
104 | 7i047-G01 | DECAL (E-Z-GO) . eieeeereere e 1
105 | 74405-G01 | DECAL (CUSHMAN)............ eeesre s Rt s R s e neenee s e et e et 1
106 | 71948-GO1 | STEERING WHEEL woovvoooooooooooo SO O 1
107 [ 71950-G01 | CLIPBOARD -.coorerneserss s ssssssssicsssssossossessetsessiamsmsssssess s, 1
108 | 71949-GO1 | HUB GOVER..oovoomeo... e eenees e reeeseeseeseneeessesemn S 1
100 | 14380-G2 LOCK NUT, 5/8- 18 ............... e R R AR st e 1
110 |
111 | 27205-Got [ TIE'ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114)........... B
112 | 50641-G1 RUBBER BOOT ieoouveverreeeseseeseeeeree e sss s oo sren e, 1
13 | 50209-G2 SLOTTED NUT, 716 - 20 cevcvrmeeesomssissmmsses st t
114 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD)................ .......... 1
115 | 10389-G3 GREASE FITTING, STRAIGHT ......c..co.. SOOI
116 | 10387-G2 COTTER PIN, /32" X 1" LG ervreesvnsrmsrssnsisesssesnsesesre s et ses e 1
117

Service Parts Manual Page J-6




‘?F

RONT SUSPENSION/STE ERI

NGM |

R R

When ordering parts, please specify the mode! and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Page J-7 -

ITEM { PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
118 | 27205-Go2 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 121) eeaf 1
119 | 50641-G1 RUBBER BOOT ..coenosevesnessssnssssmsmsesmssesssssarasessssessssnessssssarassresssssssanssssssses 1
120 | 50209-G2 " SLOTTED NUT, 7/16 - 20.cerevercersrearne v eremresrereecebusses s Ra s AR RS SRA 1
121 | 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD)....oo.covvvesscsssssessiesssssnes e 1
122 | 10389-G3 . | GREASE FITTING, STRAIGHT ..v.siocesoerssomeessesssemeosnmsesssssssnesssssiss e 1

123 | 10387-G2 COTTER PIN, 3/32" X 1" LG evoermeseoerreressissesmsrersssnseesssesssssinssssassssssesssmsessannss 1
124
125 _

126 | 70876-G02 | TIE ROD ASSEMBLY (]NCLUDES ITEMS 127 = 131) cuereevesseereesasseemsesnseneeeasnns 1
127 | 70897-Goz THREADED ROD (24" LG) wevvcrresressosreressosssssssesessssssrssssmesrissrssreesn] 1
128 | 70902-Go1 TIE ROD END (LEFT HAND THREADS) ....co./eocsescessmessssessrenseresssssressmssseee 1
129 | 01069-GO1 - JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .ccvveeereresees s 1
130 | 70902-Go2 TIE ROD END (RIGHT HAND THREADS) ..ocorereccccoeiarisnssmssmssresssssssissssen 1
131 | 01069-G0O2 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)...c.vccsrerermcrmsasreerninen 1
132 . : '

133 | 00734-G1 | LOCKNUT, 7/18 - 14 cooorroeoererecreerrecreceereesnesesssessessssssssssebsesssspaesstis s s csessesens 2

Sér_vice Parts Manual |



-

——

FRONT SUSPENSION/STEERING

Service Parts Manual Page J-8




& REAR AXLE

 Electri

S SRR R

c Vehicl

1 - Includes tems 2-7

NOTE: Apply a light coat of moely grease fo
male spline before assembly. Reference
part number 15. .

~ Page K-1

- Service Parts Manual



| REARAXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Departrment for additional information.

ITEM { PARTNO. | 1 2 3 4 5 DESCRIPTION ary.
1 73500-G01 | REAR AXLE ASSEMBLY (INGLUDES ITEMS 2= 7) eoremeveoooeoooooeooooosooooo 1
2 20377-G12 * AXLE SHAFT (PASSENGER SIDE) ..o oo 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)....o—wcereroseeersesrreesesssieersssmsemeensiossemeeend 1
4 I DIFFERENTIAL COVER ........... S S 1
5 28610-GO1 FILL PLUG WITH O-RING.eo...... oo sressssseesereee s aneneeeneee oo 1
6 15558-G1 BOLT, 5/16 - 18 X 3/8" LG ..evvveeveeveeeseceeeeeseeesseee e iosesssmsoeessoecommeee oo 10
7 73050-GO1 VENT coorcetrerressssseessssassssammssssessesceseasseessesssesesesssssssossessoesseseseseseseseeseseseeeeeoe 1
8
9 72763-GO1 | SCUFF GUARD ..oovooooeeeeremeomeresesseseessseeeeeeeeeesioessssseeeeese et eeeesseee 1
10 ' '
11| XXOXX-XXX|  BUMPER SPLINE (SEE ELECTRIC MOTOR) wcoermooceesorcrres s 1
12 | 0079762 | BOLT, 1420 X1 14" LGuwrocvormrmmssssomesmss s 3
13 | 00565G7 | LOCKWASHER, 1/4" oo et 3
14 | 00559-G7 | WASHER, 14" oooeooe oo eereesensrsemsmes s . 3
15 | 28095-GOT | MOLY LUBE, 2 OZ. cooecoeeioeieeeeeeeeeioeeeseesmeeioees oo, e eneseen, AR

Service Parts Manual Page K2

e




i ek

lectric Vehicle

Page L-1 " Service Parts Manual



——T—-
>

ET A"

PSS

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 " DESCRIPTION QTy.
1 70324-GO1 | SHOCK ABSORBER ....occcrmerersenrsssssmsssssesssemssessresesneesoes eeeeeesessaemesene e 2
2 | 10435-G1 | SHOCK ABSORBER WASHER ..o.o.r.ooeooooesoseesese oo 8
3 | 10194G1 | RUBBER SHOCK ABSORBER BUSHING ..cooooorre... e 8
4 | 00532:GE | NUT, /8 - 24 sireeososciosomesesessesssresesees s 4
) |
6 | 70474-GO1 | LEAF SPRING, 2 LEAF w.oovvocemoooroeeeeseesssessoessoeessseee s eesseeesses o] 2

7 | 74207G01 | LEAF SPRING, 4 LEAF ..o S, 2

8 | 72618-GOT | "W BOLT, 8/8- 16 rermrecemrronoiosssesosres st et s 4
9 | 00560-G1 | WASHER, 38" .o _ 8
10 | 11098-G5 | LOCK NUT, 3/8 - 16 .ecveerivserrsmnseessmnssseseos s sossesssinseesesesesnmessee oo 8
11 | |
12 | 70289-G02 |  SPACER.crvesivoesssssss s ieessstseeseesees e e 4
13 | 70291-GO1 | BUSHING (LEAF SPRING)-.o.-ovvsereeserseceeseesrmsrsesseesosseosees oo 12
14 | 70290-GO1 | SHACKLE PLATE w.ooeocoosrseosenssesss et 4
15 | 00420-G4 | BOLT, 3/8-16 X3 1/2' LGoorcsmmmerermsmmmssssroeosecsstis e 4
16 | 11098-G5 | LOCKNUT, 3/8 16 mrocrerorrsors s s e 4
17 B |
18 | 14156:G1 | SHOULDERBOLT, 3/8 - 16 X 3 1/4" LGierrvmeorecesersoesessomesseeses oo 2
19 | 12262.G1 | LOCKNUT, 8816 oot e 2

Service Parts Manual Page L-2




Front of Vehicle

wo

1 - iIncludes ltems 2 - 9

Page M-1

Service Parts Manual

p——



zj__

N7 2N

‘-'d’}

il

T

.

R

‘wwﬁyw:wv'vvw\-vvﬁvww‘www.

-

| Electric Vehicle

SEATING AND BAG HOLDER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

GOLF CAR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION - |ary.
1 71611-G* | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS2-9)mon.. 1
2 . TEENUT woeore e 8
3 | 1707a.G1 BUMPER ............ N S S 2
4 * FLAT STAPLE oot seiaveeeneesess s seeree s seessssseeees oo eese s eee oo 10
5 .

6 71012-G01 VINYL TRIM (SEAT BOTTOM) cver oo oo 1
7 71602-G** VINYL SEAT BOTTOM COVER oo 1
8 g FOAM PADDING (SEAT BOTTOM) oo 1
9 * SEAT BOTTOM (WOOD) w.evevverervecereceeseremeeressssoeeessssesseesesseess oo oo 1
10
1
12 |
13 | 71701-G01 |  HIP RESTRAINT (PASSENGER SIDE} oo 1
14 | 71702-G01 | HIP RESTRAINT (DRIVER SIDE) vooovooeeooeoeseooeoeooeoeoooooeeeoooeoeeeee oo 1
15 | 71204-GO1 | BOLT, 1/4-20 X 7/8" LGucvversrersiecoereseeencies i e 8
16 |
17
18
19 | 71610-G01 | SEATHINGE........... S S 2
20 | 00720-G08 | SCREW, #1214 X 1" LG weooroeoocerreeeee oo oot oo oo eeoeeeoeeee e 4
21
22 | 71751:G" | SEAT BACK ASSEMBLY (INGLUDES ITEMS 23 - 20) ..o 1
23 . FLAT STAPLE.....ccooctvercemrssssnsssseessiosssees oo soeeeeeesseessse oo 95
24 | 71752-GoA PLASTIC SEAT BACK COVER ...vorveeveeeeeeosteeeeeeemeeeeees oo ooeeeeeeee oo 1
25 : SEAT BACK (WOOD)..covmerevrreero .. eeeeeee et 1
26 | 71002-G01 SCREW, #8 X 5/8" LGttt i 4
27 . TEE NUT oo e s s et et s teere 4
28 . FOAM PADDING (SEAT BACK) evvrooeieeeeee oo oo 1
20 | 71753-G* VINYL SEAT BACK COVER w.ooooeeeceereereerees s 1
30 '
Service Parts Manual Page M-2




| SEATING

Eheer i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

Page M-3

ITEM | PARTNO. { 1 2 3 4 § DESCRIPTION QTY.
31 _
32 | 71811-G02 | SEAT SUPPORT BHACKET................._.... ........................................................... 2
33 | 00414-G8 | ‘BOLT, 1/4 - 20 X 1% LG cvvveurversermseemssmsssssessrssssssemssessssreseessmsssressssassasssessssessssssnss 4
34 | 00565-G7 LOCK WASHER, /8™ erore e seeere oot eeesereeeereseresene e ereeeeenesessesenseeeesss o] 4
35 | 71802-GO1 | BOLT, 3/8 - 16 X 2 1/4" LG srvvviusiverreessinmsessesessessssssssssessosssesessenssssssesssesssessesssess 4
36 | 71851-G01 | BAG HOLDER BRACKET ....cooeeoereeerereresmssasessesesmsssssrssssmreeesmsesmnnd S 1
37 | 71856-G01 | BAG RETAINER CLAMP.......... e e e et 2

138 | 71853-G0T | BAGRETAINER STRAP ooovioooeees oo soss o essessess s eesers e snsesssesssse s 1
39 | 16816-G1 RATCHET FASTENER, 1/4” X 5/8” LG v.ovuvurveeasmssresssssmrsresssssrssssseeessssasssmssmseses 2
40 | 71821-G01 | CARRIAGE BOLT, 17420 X 1 1/2" LG oo seeseesssesenid | 2
41 | 11027-G2 | LOCK NUT, 1/4 = 20 womoooeeeeeeeeeeseeeeeeeeeeeeeseiieseeeseseesessesensmssessenmseseseneemeeeeseend | 2

Service Parts Manual

[T —

-



; Electrlc Vehlcle |

| SEATING AND BAG KHOLDER GOLF CAR

Service Parts Manual Page M-4




SEATING SHUTTLE 2+2

Electrlc Vehlcle

Front of Vehicle

AC ¢

1-includes tems 2 -9

Page M-5

Service Parts Manual

NE

e

S —

ey

_—

[EN—

pr———

s

P —

I



SEATING, SHUTTLE 242

| Electric Vehicle

29

33 - Includes ltems 34 - 44

46 - Includes tems 23 -

Page M-6

Service Parts Manual



| SEATING, SHUTTLE 2+2

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

Page M-7

ITEM | PARTNO. 2 3 4 5 DESCRIPTION QTYy.
1 | 71611-G™ | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ceoomcvsnsesssssorsssvsnn ] 1
> . TEE NUT oo e e s st ee e ssseani 8
3 17074-G1 BUMPER ...oovvoooeoees oo reeesoenes bt ssessmeerseressessssissssesesesssss s S 2
4 . FLAT STAPLE oo ooeeoes oo eeeeeeenseeeeeseseessesemseesesiessasss s assassase s e ssins 110
5 | | |
6 | 71012-G01 VINYL TRIM (SEAT BOTTOM) ..o e e 1
7 71602-G** VINYL SEAT BOTTOM COVER ..ccoercrcnssmecsons e e 1
8 . FOAM PADDING (SEAT BOTTOM).corereceerserrrsonrrs e 1
9 * SEAT BOTTOM {WOOD) . .ovvveesierermassessesessessssssessserersissmnmsssssisassssraseeess| 1
10 '

11
12
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) ..cevrvroeeemrerscsreesisseeene I .
14 | 71702-Go1 | HIP RESTRAINT (DRIVER 15, = W S ]
15 | 71204-Go1 | BOLT, 1/4-20X 7/8" LG ereeemeere e S, 8
17
18 . _ .
19 | 71610-G01 | SEAT HINGE ....ooosiorerermvsenssmrnesseesssenerssssesisismsisssseiessmsinsensssssssssssssesssisessssesenn| 2
20 | 00720-G08 | SCREW, #12 - 14 X 17 LGvorisomrrsrrsssmssessssisnsssssssessess st sssirs e 6
21 . .
20 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 28 - 29)..ccrcrcscsrmisirmssnsd 1
23 : FLAT STAPLE oottt ssissirn| | 95
o4 | 71752-Go1 PLASTIC SEAT BACK COVER oo ceeseseeesenmsessssssserssmsssssasssssssseeessesss] 1
25 . SEAT BACK (WOOD) c-vereeesessros s s ssresssseesssressesssssssseemsrssesssssnn 1
26 | 71002-GO1 SOREW, #8 X 5/8" LG veeeevmereeeeresessesssoesrosssessrssssmsssossaseesssessesssssessesssssessns 4
27 * TEE NUT eoomreeeceeeeesrena: e ee e ereeeeeratsessreeseaesesessoeeeessrsi s B
28 * FOAM PADDING (SEAT BACK) ..evvveersreessers essersee IS B
29 | 717536+ VI I T =TXer g e Y7 ST — R |
30

Service Parts Mantal

S, ey N

it



e ——

When ordering parts,
* Indicates a compon

SEATING, SHUTTLE

R

T

please specify the mode! and serial number of the product.
ent that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

2+

2 ___

ITEM | PARTNO. { 1 2 3 4 5 DESCRIPTION - QTY.
31
32 |
33 | 74139-G | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 34 - 44) oooooooood 4
34 | 71602-G* VINYL COVER (SEAT BOTTOM)...ovreereresoeeseoeeoseesooooeo 1
35 . FOAM PADDING (SEAT BOTTOM) .oo.ovcoo i erseseesteese s 1
36 * SEAT BOTTOM (WOOD) w..vv.oeoeceiee oo sssesememeoseest oo 1
37 . TEE NUT ... e et e 16
38 | 74140-Go1 L1 LY 1
39 . ~ FLAT STAPLE....... S 110
40 |
41 | 71012-Got TRIM .o esersess e eeess s sees s eeee 1
42 | 71702-Go1 HIP RESTRAINT (DRIVER SIDE) ..coseerovemers e eevssesreeeseesese s 1
43 | 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....oooveorere. SR B
44 | 00414-G8 BOLT, 1/4 - 20 X 1° LG v S S, 8
45 |
46 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 20) ..o S 1
47 | 74117-GO1 { SEAT SUPPORT BRACKET ..., et ssans 2
48 | 00414:G8 | BOLT, 1/4-20 X 1" LGororeorosoeemseroermessseessesemeeseoesosoeee oo oooeeeeo 12
49 | 00565G7 | LOCK WASHER, 14" .oocoeoeeorses oo S 12
50 | 17838-G1 | NYLONBUSHING.......... N s ses s sss st et 4
51 | 74134-G01 | QUICK RELEASEPIN ............ eerep e st st e e et e 2
52 | |
S (% 2R i) I = Yo = O 2
54 [ 74111-G01 | SEAT BACK SUPPORT .ococvroesecoesesesresss s e 2
55 | 00414G8 | BOLT, 1/4-20 X 1" LGurorooososoeresn s n e 4
56 | 00565-G7 | LOCKWASHER, 1/4" oo S, S 4
57 | 01008-G02 | BOLT, 8/8 - 16 X 1 1/2" LGi.cvwrresimrrcrrssssssersmsissssseseoeeesessssesssesereeorsooed 4
58 | 00560-G1 | WASHER,3/8"....... S ettt hss et ee e 4
59 | 70113-GO1 | RUBBER BUMPER oo} 2
60 | 11027-G1 | LOCKNUT, 5/16 - 18 covoeeoeseceectoeessemmsicme st e 6

Service Parts Manual . Page M-8

o SR




'gj

SEATING, CONVERTIBLE CARRIER

T PSR EE

Elec

t

ric Vehicle

32 ]
Front of Vehicle

1 - includes tems 2 - 9

Page M-9

Service Parts Manual

T

o

P —

E——

———

R,

ety



o

L A—
N

lectric Vehicle

SEATING, CONVERTIBLE CARRIER

R

40 - Includes lfems 23 - 29

51 49 - Includes Iltem 50
50 - Includes item 51

Service Parts Manual Page M-10




Electrlc Vehlcle

When ordering parts, pleasé specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 .2 3 4 5 DESCRIPTION ary.
1 | 71611-G | SEAT BOTTOM ASSEMBLY (NGLUDES ITEMS 2 -9) v 1
2 . TEE NUT oot 8
s | 17074-G1 BUMPER . reeeseesserines st sosses oo seesee et s 2
4 . FLAT STAPLE 1oeeorrresren SRR IRTT:
5 . FLAT STAPLE .oosccermeersseserseeseseerssserres e e s e e 46
6 | 71012-Go1 VINYL TRIM (SEAT BOTTOM).ororercrcen et e i -
7 | 716026+ VINYL SEAT BOTTOM GOVER w.cvvrre s 1
8 - * FOAM PADDING (SEAT BOTTOM).vvvreierc S 1
9 . SEAT BOTTOM (WOOD)....ovrce e e ] 1
10 ' ' |
11
13 | 71701-G01 | HIP RESTRAINT (PASSENGER SIDE) ...cocermmrsserrre s 1
14 | 71702G01 | HIP RESTRAINT (DRIVER SIDE)....corereren e e J
15 | 00414-G8 | BOLT, 1/8- 20 X 17 LG oo oesecees s ssssessnenns] 8
16 |
17
18 |
19 | 71610-G01 | SEAT HINGE..ooorvocrooormne. it e ROt RSt 2
20 | 00720-G08 | SCREW, #12- 14X 17 LGvrooooosrcorsrnen IS B
21 | | | o
22 | 7i751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)....coosmmcsemnsrcmosn] 1
23 [ - FLAT STAPLE ..o s s e 95
24 | 71752-Go1 PLASTIC SEAT BACK COVER ..rcercesrrrrrrsse S 1
o5 | SEAT BACK (WOOD) covve e reseeserseeesmesossrssesseessiorimesssssreseseee 1
26 | 71002-Go1 SCREW, #8 X 5/8" LG rveceeseusermrereeseresiessoseressssssssaseamessessasssessessesseeressen 4

27 . TEE NUT oo seeesss e seessetesssmeseesessesressseessessreesseioone] 4
28 . FOAM PADDING (SEAT BACK) wecevrorere s oooereeeseeseseessessmemmeessessesessserssrnenn 1
29 | 71753-G** VINYL SEAT BACK COVER ... ovecreeeserresssresssemeseemssrssssessinens] 1
30

~ Page M-11 ' Service Parts Manual

gL s

pa— s,
o

g,

e,



e
1

| Electric Vehicle _ SEATING, C RRIER

When ordering parts, please specify the model and serial number of the produci.
* Indicates a component that is not available as an individual part.
G™ Indicates consuit Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION o ary.
31 [ 70364-GO1 | SPACER.eommmmoromoooooooooooo ettt f 2
32 | 74111-G01 | SEAT BACK SUPPORT et e et 2

33 | 00414-G8 | BOLT, 1/4-20 X 1 LG et 4
34 | 00565G7 | LOCKWASHER, 1/4° oo S S ol 4
35 | 01006-G02 | BOLT, 816 X1 1/2' LGuurrroo. T 4
36 | 00560-G1 | WASHER, /8" oo E— R R 4
37 | 70113-G01 | RUBBER BUMPER ovoooecosooooo e e e e 2
38 | 11027-G1 LOCK NUT, 516 - 18 v reomesossoses s soeseseseeses s 2
3¢ | . -

40 | 71751-G* | SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) SR B
a1 | 75258.G01 | SEAT BACK MOUNT ...ttt 1
42 | 00414-G8 | BOLT, 1420 X 1" LGumroooooooooo S 4
43 | 00565-G7 | LOCKWASHER, 14" .......... S it S 4
44 | 16705-G6 | BOLT, 1/4 - 20 X 1 8/8" LGermvmvommeoios oo S 2
45 | 00520-G1 | ACORNNUT, A4+ 20 oo et 2 |
46 | 19859-G1 | END PLUG, 3/8" orreeoseroseecsoescresoescoee et eoeees oo . 2
47 |

48 | 75229-G01 | BED oot e 1
49 | 75263-GO1 | SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50) e 1
50 | 75197-G™ SEAT BOTTOM (INCLUDES ITEM 51) .occvooveeeteees s e 1
51 | 75252-Got VINYL SEAT BOTTOM COVER...vo.co oo oesieesscevrsseesnniond 4
52 | 00762-G4 | BOLT, 5618 X1 1/2" LGvvoerioemoesoeeooessoeoos oo S o 2
53 17255-Gf TEFLON WASHER, 5/16" .o et — 4
54 | 00654-G3 | LOCKNUT, 516 - 18 .rserrseoeeeeseeeesemsieeseessoeeoeesse oo .
55 | 19859-Gt END CAP, B et sesmsemmsssesssseneessnssssssessesenee 4
56

57

58 | 75273-GO1 | BED FRONT (INCLUDES MAT)...coomrrtrissiemeiosn 1
59 | 00661-GE | BOLT, 1/4 - 20 X 3/4" LGi.rcvererrrsrsrmmmrssssrsosssososesesseesse s 4
60 | 00559-G8 | WASHER, 516" ..o.......... ettt e e e e ns e e e 4

' Service Parts Manual " Page M-12




SEATING, CONVERTIBLE CARRIER " Electric Ve

Py

hicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part. _
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 | 75198-G0T | SUPPORT FRAME.ccocuuoeeuesemeeseeeresssasassosessesrssssssssssessssssessssrssesessncssssessessaseres 1
62 | 00438-G8 | BOLT,5M6 - 18 X 17 LG wevvoorrrsrssmsssssssssssssssssssssssssssssssnece] | 2
63 | 00559-GB | WASHER, 5B w.coommrremrerrrmesssmserssnsssmsonsostsssneriessrsesssnsssetsscns s 2
64 | 11027-Gi LOCK NUT, 516 = 18 .eoeeeerereceermmsecserssienessieeee SRR eeeeees e 2
65 | 00440-G4 | BOLT, 5/16 < 18 X 2 1/2" LG wororiomsceesesosecssesmsssecssesresesssmessee e w2
66 | 17838-G1 | NYLONBUSHING...oooomooomooieoomscomssmsecnsemercns oot 4
67 | 00559-G8 | WASHER, 6" oorrmrsssmsscsrmsrsrsssnsnmimsnsnssstssin] | 2
68 | 00854-G3 | LOCKNUT, 51618 wcoormoimerrcmorc e e 2
69 | 75196-GO1 | HANDRAIL....coivivien SO Ceeseres st e eseresrarasans S 2
70 | 00762.G02 | BOLT, 5/16 =18 X 1 1/4" LGmrvmrsmsvemsmmmmsnsensssrmsssssssesmsmssissesesssssssmsssrassniod | 2
71 00664-G8 | LOCK WASHER,.SH B" eeversveeeesiesees s sssersnesias e e ereeneeaens . oo 2
72 | 00520-G3 | ACORNNUT,5/16-18....c.....c. et e e S
73 | 7s281-G02 | ENDCAR 1"...... S —— e cneeemmeeess s nenssnaees 4

Page M-13 Service Parts Manual

s

P na

i,



Service Parts Muanual

Page M-14




[SE—

LR———

1 TOW BAR, PERMANENT

Electric Vehicle

8 - Includes tlems 9 - 29

Service Parts Manual

Page P-1




BAR, PERMANE

T

NT

31 - Includes Iters 32 - 48
42 - Includes ltems 43 - 47

Y .‘\

N

. hY
51 - Includes ltems 52, 55, 56

53 - Includes tems 54 - 56 \\z MG

Setvice Parts Manual

Page P-2




- . i
TOW BAR, PERMANENT | - Electric Vehicle | '
When ordering parts, please specify the model and serial number of the product. }
* Indicates a component that is not availabie as an individual part.
G** Indicates consult Customer Service Department for additional information. (
ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY. L
T | 75318-G01 | MOUNTING PLATE oooesoooosoocoseeessescemesremcememerssresmsseesresosesseesones s 1 ’
2 75319-GO1 | STOP MOUNT PLATE w.oovveruueseumsusscssssmassssssssssssssssrenssssesissssssssessssssssasssassssssssases 1 .
3 | 16705-G1 | SCREW, 1/4 - 20 X 1" LG rrirommcccsmmsmsmrsormmmssimsnrssssnsesosesccsmsmcssrron | 3 [
4 - 00891-G2 LOCK NUT, 1/4 - 20....vvvuvieesemrossssnssesssonsseoneeessessrssssssssssssomsessece e cesosssessseasens 3 L
5 75338-G02 | FEMALE STOP weooreoveeeesscsresssessesesin SO ibmnsrianemseeseenes 1 !— "
6 ¢
7 :
8 75304-G01 | TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ...cocoouruvuriciruerreere | 1 (1 [
9 75299-GO1 TOW BAR oocovuvmmcransessssesssresmiss s sssssssssssss s ssssss s sssssssssssssssssssies sessasaions 1 .
10 | 75302-Go1 UPPER PIVOT w.oevviruasvesssesinmsssssssmssessassessssssssons (R B }
11 75201-G01 | LOWER PIVOT vt NI O 1 -
12 | 00410-68 | BOLT, 1/2-20 X 3" LG eorooeerrecesscessreescnessesres oo o 1 [
13 | 00675-G8 | WASHER, /2 eoocermmerescmeriscrers s eees e rinmecrsesnsasasees S 1 -
14 | 75339-GO1 SPRING WASHER wevees e soeessereoesssrsesioeseresrssmeenms e oo 1 } "
15 | 00571-G5 | WASHER, 172" .cecrtevriresesseesssiaesseressesssesassmsosssessmsssesnsesesrossnesmnseecaressonnas 1 |
16 | 11098-G8 |  LOCKNUT,1/2-20.......... S SERR— 0
17 | 75362-G01 | LATOHSTOP .eooceeereeeeeeseeeeenseessssssssssesssssssmssssssesssssasssssssssmsssssessessassaees 1 ‘
18 | 75340-G01 |  DELRIN WASHER, 3/8".......cccooomnennss ceneeessienen R S — 2 -
_ - - ;
19 | 75360-Got PIVOT PN ..ooviimmmnimnnnrirmemesssresssres s sssssasessssse s snsnes eerreasr st ssnsnaans 2 L
20 13571-G7 " SPRING PIN v raeresmaner e s s sanrenae erees s ess s serena e r e as 2
21 | 75303-Go1 LATCH v U, 1 -
22 | 20852G2 |  COMPRESSION SPRING ..ooovvomrsrnrnrn S S 1 |
23 25661-G02 CUP WASHER .....ccconreceamseinerarenne orerues e e asraare s S ras e ettt s e 1 5 .
24 13005-G4 SHOULDER BOLT, 516 - 18 X 1 5/8" LG .oovereerrneeerearmsssesessmressreiussesensons L .-
25 | 75370-GO1 LABEL (WARNING) ............ e e ettt tes et e 1 j )
26 | 75338-Go3 MALE STOP .ov..vvreeversssressssssissssesssessssmessssesssssssssasessessssasmsesssssesosssase esarense 1
27 | 12547-Ga SCREW, BMM X 1 X 30 MM LG .oevrervri oo orerssnrenes S an
28 | 00565-G8 LOGK WASHER, /16 ....covrserssossssssssssesssoto e 1 -
20 | 00520-G3 ACORN NUT, 5/16 - 18..vuucrereermsreimesrmmseressmsanessessessmasesnes s renrens 1 i
30 L
Page P-3 - | Service Parts Manual HL .



e
|

b e

| Electric Ve

hicle

When ordering parts, please specify the modet and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 75308-G01 | TOW BARHITCH (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48)............. 1
32 | 75305-Go1 HITCH oottt 1
33 | 75202-Go1 PIVOT BOLT oo s sttt re e e 1
34 | 75309-GO1 THRUST WASHER -..ooocoe oo S 2
35 | 75342-Got WASHER, 34" ... e R el 1
36 | 00518-Gs CASTELLATED NUT, 3/4 - 16 ..o S e 1
37 | 10387-G1 COTTER PIN, 1/8" X 1 1/2° LG oo erensetsoseonieieeeeeeen 2
38 | 75307-Go1 BEARING ...ooovvoeer e, I ettt e arms e sessn sttt sedsesesnestans 1
39 | ooses-Ge LOCK WASHER, B/4™...cvovvecerrceeoseeesereonneesseessbesssesssmmessses oo es oo eeeeeeeee oo 1
40 | 00s33-G8 [ NUT 34-16... e st e et e ene e e 1
. | _

42 | 70905-Go1 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 47) ..ooceooreo oo 1
43 | 70903-Got THREADED ROD ..ot 1
44 | 70902-Go1 TIE ROD END (LEFT HAND THREADS) .o eevieenrsessressese s 1
45 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ...v.oooooooo 1
46 | 70902-Goz TIE ROD END (RIGHT HAND THREADS) vovooreeioeeooe oo 1
47 | o01069-Go2 - JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).....oo.oooo..oo 1
48 | 00734-G1 LOCK NUT, 7/16 - Voo rssssssssssr et 2
49 - -
50 |
§1 | 27205G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 52, 55, 56)..c..rr.. 1
52 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD)........... e esseenese et 1
53 | 27205-G02 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 54 - 56............. 1
54 | 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD}........oovoeoereeeeer oo 1
55 | 50641-G1 RUBBER BOOT ..o cseceecnesrnesoss e sssssssssnesssssses s someseos e 1
56 | 50200-G2 SLOTTED NUT, 7M6 = 20ceemrooeroeo oo 1
57
58 | 10389-G3 | GREASE FITTING, STRAIGHT woeeoooooeeoeooeeosoeooeeoeoeoeoeoeooeeoeeoesoeeoeoeoooeeee 2
59 | 10387-G2 COTTER PIN, 3/32" X 1" LG, et sess e 2
Service Parts Manual Page P-4




[

il

Electric Vehicle

{ TOW BAR, CASUAL

1 - Includes ltems 2 - 15

i2

Service Parts Manual

-5

Page P

—



e

[

Pt

e

g

When ordering parts, please specify the modsl and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information,.

ITEM | PARTNO. | 1 2 3 4 5 ~ 'DESCRIPTION N Qry.
1 75033-GO1 | CASUAL TOW BAR (INCLUDES ITEMS 2-15) oo 1
2 . TOW BAR.oceerereensans e commeescsseessssmssesesssseecessomssesesesresssmsmmmmee e oo oo 1
3 | 75034-Goi TIE ROD (INCLUDES NUT AND GOTTER PINJ.................... S— 1
4 75060-GO1 COUPLING oo eeneserseesoseesssss ettt 1
5 h LOCK PIN-vctresmsrnrestsonensivessmsmsssssseesee s sessssee e e 1
6 75065-G01 COMPRESSION SPRING.......... S SR 1
7 00922-G2 WASHER, 3/8".wrevvrsiirminrensocs, reeeeesssreeeese et R
8 | 10387-G2 COTTER PIN, 3/32" X 1" LG vvvevvesee e oo eeeesnees e 1
9 | 75068-Go1 SAFETY PIN.ccvorooorrerec e st et S |1
10 | 14869-G5 WIRE ROPE ...coosveermresssescsssees e esrs e S 1
11 | 16783-G1 FERRULE .o et e 3
12 | 75067-G01 | FERRULE...o..oomoooeroorso it gresscninions SR 1
13 | 75035-Go2 HEX HEAD PLUG .........ccoereoe. . et s eere e e —
14 | 14869-G3 WIRE ROPE wcrvv v see s SR O, o] 1
15 | 75091-Go1 LABEL (WARNING)........coovureesensseesrmeeseessseeestesses s sooees oo 1

Sérm'ce Parts Manual Page P-6




WEATHER PROTECTION, GOLF CAR et

Electric Vehicle

1-- Includes items 2-19

Front of Vehicle

- Rear of Vehicle -

DETAIL C
(FRONT)

DETAILD

(REAR)

DETAIL B

DETAIL A

Service PartsMunuaf

Page Q-1



EATHER PROTECT

...... .',. i e e T o

ION, GOLF CAR_

Front Top
Strut _

22 _
REAR VIEW MIRROR

21 - Includes ltems 22 - 24

Setscrew

Front of
Vehicle

A%

FULL WINDSHIELD
26 - Includes Rems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 44

4*
Front of
Vehicle

37

Service Parts Manual

- Page Q-2




Electrlc Vehlcle

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page 0-3'

Service Parts Maﬁual



—

1{E

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (708) 780-6687 or FAX (706) 790-6066 :

* Indicates a component that is not available as an individual part..

G** Indicates consult Customer Service Depariment for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION | QTY.
1 75040-G* | SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) cooveeeslenieeersnsssrrenieen ] 1
2 | 27069-G SUNTOP st e e 1
3 75045-GO1 FRONT STRUT w.eerveeeerecrererasn s sesssssssssssssasssrsssessessisssscressissensasessessssasarsssass 1

4 | 01035-GO1 BOLT, 56 - 18 X 2 /8" LG cvcccitcvnirrsmsrssesressorssssssissssssssre st 4
5 00905-G8 LOCK WASHER, 5" oo oot S 4
6 75048-GO1 SPACER, 1/2” .eesesessesmsenmesnieesmissenseessens eeeeeeesresressereesses s sm s e 2
7 00570-G2 WASHER, 516" ..ocosteurecesssssssissaries — . ST i 6
8 75046-GO1 REAR STRUT oot iesn] 2
9 :

10 | 00439-G6 |- BOLT, 516 - 18 X 1 34" LG woovvsvmsrrmmsmsssseressssserenseses emneensasms e 4
11 | o0s71-G2 WASHER, 516" .eooreeersesses sttt SIS G -
12 | 17255-Gf TEFLON WASHER, 5/16"....cv..ocvessseesceseree e eseees R 4
13 | 11098-G6 LOCK NUT, 5/16 - 18 .o eerereoee S S
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS _STEEL) ........ TRV B
15 | 00753-G& SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).c.rlcoercvcnsvsrcsrsnre 2
16 | 00559-G7 WASHER, /8%t tsstssrsssssssrsio 8
17 | 75051-GO1 | SPACER crocesiveceerermreececiemsres i osssssesssess st s sonamsssissassaessss .y 4
18 | 00891-G2 | LOGKNUT, 174 - 20..eommsrssesmressrssssmerseessssomessesrsssmssmssrssss S
19 | 19853-Gi END CAP, 1 oot sss i 2
2 | | _ _ .

2t | 19528-G2 | REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) coosccerscnrrerscssssrirssss 1
22 | 19496-Gi REAR VIEW MIRROR .ccrsorermrsarsessss sttt smsmssss o 1
23 | 19502-G2 SUPPORT BRACKET ....:ccomusicssnen eeee e s eeeeeeeeeen 1
24 | 19527-Gi SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)ccocvvvrerscnersrmssesssssnsenes 1
25 |

26 | 75524-G01 | WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) ccerrsvrerrsnimsnn 1
27 . WINDSH!ELD e e eeeesessas e e et eereesrees e ersienee 1
28 | EGWHC12 SASH, 26" LGiorresrreeesrsseessssrri S, 2
29 | EGWHS12 SCREW, 1/4 - 20 X 1 314" LG (STAINLESS STEEL)..crrvrrrrcrrsrssrers 2
30 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) -ocoveevevcesrissssrrsiorsrs . 4

Service Parts Manual " Page Q-4



| WEATHER PROTECTION, GOLF CAR

Electric Vehicle

A R U

PSR A

Replacement parts for the windshield may be obtained from Eagle Parts, inc. 1411 Marvin Griffin Rd. Augusta,
GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM | PARTNO. [ 1 2 3 4 5 " DESCRIPTION QTY.

31 | EGWHGI3 RUBBER GROMMET <.oovvoes o ceeesessessssessssssesssesseese s ssissesssrsssene 2
32 | EGWHN12 LOGK NUT, 1/4 - 20 (STAINLESS STEEL) ecvcvercerrserssrnrreeo B 2
33 | EGWHL-14 LABEL (SAFETY) cocrsoesmsrssrsssessssssssrsesessmesesrss st R 1
34 _ o
35 | 75525-G0t | FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 42).... 1
36 . WINDSHIELD w.vvvcoerecssersentsseern e e e e 1
37 | EGWHC10 SASH, 127 LG .vorerer s ssesmeessrssssesssssoss s sissssons e e 2
38 | EGWHS12 SCREW, 1/4 - 20 X 1 /4" LG (STAINLESS STEEL)..rovorsssssorne 2
39 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) cvrrserrsrecreescmrssomsrsse|
40 | EGWHG13 RUBBER GROMMET ....crciensnssstnsntss i 2
# | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) v eceeerssrsnrrsrreees] 2
42 | 137010 TOP GRIP, 34" X 2 oo eessssesseresmssasse st sesesses s T 2
43 | 136-008 TOP GRIP FASTENER .ot sesessreseeseseeoesresiesiseseronn] | 2
44 EGWHL-14 " LABEL {SAFETY) oo veueereemmsssnsssssssmensssesssassenssasmsssssssssssssesmmmmmsasssssssmmsiosss] 1
. | |
46 | 75078-Go1 | WEATHER ENCLOSURE (3 SIDED) |

| RECOMMENDED FOR VEHICLES WITH WINDSHIELDS ....oo.ccorvcrrcreersnnn] 1
47 | 75079-G01 | WEATHER ENCLOSURE (4 SIDED) = |

REGOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ..cvocccrnirns] 1
48 | | | -
49 | 75191-G0t | BAG COVER AND RAIN. CURTAIN KT ..o oovorvsremsmnsnsomscscseiimeec] 3
Pagé Q-5  Service Parts Manual

-

Fom———

L

e |



Jm—

gty

Service Parts Manual

Page Q-6




| WEATHER PR

TR =

OTECTION, SHLE 242

SUNTOP

) 5
£l

LSSV

DETAIL B

14
(Outside Tubing

15 5 OnsunTop)

v 5 ==
{
S BT
ST ¥
8 7
Rear of Vehicle
2.3
Q} (Passenger
Side Shown}

DETAIL D

(Driver Side Shown)

DETAIL A

16
17 7
Front of Vehicle
\Co 9
DETAIL C
(FRONT)
Page Q-7 Service Parts Manual

-

s,

e

g

o —



Vehicle WEATHER PROTECTION, SHUTTLE 2+2

| Electric

S R e S R P S

Front Top ) . )
Strut
| ﬁ?’ REAR VIEW MIRROR
& s

. 23- Includes ltems 24 - 26

Front of
Vehicle

o/

© FULLWINDSHIELD .
28 - Includes ltems 29 - 35

| | -/ FOLD DOWN WINDSHIELD
37 - Includes Items 38 - 46

38
/&9
Front of
Vehicle

Service Parts Manual ' Page Q-8



. WEATHER PROTECTION, SHUTTLE 2+2

| Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,

GA 30906. Telephone (706) 790-6687 or FAX (706} 780-6066
* Indicates a component that is not available as an individual part.
G** Indicates consuit Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 " DESCRIPTION

QTy.

© 0 ~N . kWO =

WO N RN N NN NN T —
ommﬂmm.&mmﬁg.m&?:&aﬁaﬁsjé

75123-GO1
75074-GO1
75074-G02
00665-G5
00679-G1.
00771-G5
00891-G5
19853-G1
75125-GO1
01035-GO"
00905-G8
75048-GO1
00879-G1

27604-G01

00674-G8
18716-G1
00653-Gt
00665-G3
00665-G6
24647-G1

19528-G2
19496-G1
19502-G2

. 19527-G1 .

75524-G02

*

EGWHC12

"SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - Y
REAR STRUT (DRIVER SIDE} ... reeersnsereseetctnsnssnssiorrres
REAR STRUT (PASSENGER SIDE} ..uccrvevereressessrersesmmssessmsmsnessmsssinss -
BOLT, 3/8 - 16 X 1 34" LG rceereeesesssssseemseesssssssssesseesssssessesessssssssssese
WASHER, 3/8 +ooreeese oo R,
WASHER, 3/8 vocrrererreereenn A S —
LOCK NUT, B/8 - 16 vttt
END CAP, 1" oo eree S, S

BOLT, 5/16 - 18 X 2 1/8" LGiervs s ersssesraseesssosss s s sisnsssiessase
LOCK WASHER, BB e srsesesrsesesesmssttoeeesieesstsos o
SPACER, 1/2" rcncrcnsrsvsrsrnesmies T,
WASHER, 3/8" ...covrerevreeeiemiosciaserecsmessons eeees e s e -
SUN TOP oottt oot o
' BOLT, 3/8 - 16 X 5" LGvroriocoerecsersensore oo
SPACER ..ooooeesieeeeresareons et
WASHER, /8" (STAINLESS STEEL) v
BOLT, 3/8 - 16 X 2 1/2° LG (STAINLESS STEEL) vvsvoseereresmesernereesene
BOLT, 88 = 16 X 2" LGierrrvsrrrsssimsssssmssosess s s
SPACER, 14" st s

REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) o...ocore. et
REAR VIEW MIRBOR ooooeeeooo o oeoeesssersssesssseoses s ssreesiessssssssasssssiasssses
SUPPORT BRACKET oo ses s ses e e
SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) cvovvveversrsssessenssscerenn

WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....ccormuesmeenonnees
WINDSHIELD «ieeceeeeeenessessioressessssessessssgesesssesessessssmsssessssssies S—
SASH, 268" LG .ocortressmmrmmemmmssssarasssossessserssssssssessess st as s

18

10

Pag_e Q-9

: Se'}‘vice Parts Manual

L

o —

[ S—

EES

e

J——



e e T S e R RS

GA 30906. Telephone (706) 790-6687 or FAX (706) 790-6066
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION, SHUTTLE 2+2 |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta,

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).evveeerseoereemrressererer, 2
32 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..cccoconsrtereresrnsreeraserserssesssece 4
33 | EGWHGI3 RUBBER GROMMET .ccccvvmecrnssenssssssmmssmsmssssssssssssssmsmsesssssossssmoeeen] 2
34 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ............ e 2
35 | EGWHL-14 LABEL (SAFETY) covoeoeoeeeeoe oo certneesenmeeseeeesen 1
36 |
37 | 75525-G02 | FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 = 44) vec.ncooeoecoesrersee I ereereeseeseeeneeenee e eeeeseee 1
38 , WINDSHIELD w.eooeeoeoee oo eseemeeseseeees e ceereeeeeesseeneenn S 1
39 | EGWHC10 SASH, 12" LGcvererrereron USRI S
20 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)..cvorrcrrvo oo 2
41 | ecwhwiz WASHER, 1/4" (STAINLESS STEEL) w.coovrvvvereeseseeeerneeeeneesmessssssessesssssesesen 4
42 | EGWHG13 RUBBER GROMMET ..o oo eses s essee e 2
43 | EGWHN12 LOGK NUT, 1/4 - 20 (STAINLESS STEEL) rvvooooroeoe oo I
44 | 137010 TOP GRIP, 3/4" X 2" ..., oo et et 2
45 | 136008 TOP GRIP FASTENER.....ccccosrovveeresneeesrs _ 2
46 | EGWHL-14 LABEL (SAFETY) woveee oo eeeeseseeeeeeeseeeeee oo oo eeeee oo 1

| | .
Service Parts Manual Page Q-10




”Electrlc Vehlcle |

- Includes ltems 2 - 4

- Includes items 6 -8~
- Includes items 10-12
- Includes ltems 14 - 16
- Includes ltems 18 - 20

JEr—y
~ WO

Page R-1

- Service Parts Manual

s, e [P —

e

e
.-

e ey

p———
Y

e S

—
l

oy
i

P——



JEa——

WHEELS AND TIRES

6" CHROME HUBCAP
- 23

GOLD / SILVER SPOKE HUBCAP

24
25

8" CHROME HUBCAP =
20

Service Parts Manual

Page R-2




!l WHEELS AND TIRES

Electrlc Vehlcle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 'DESCRIPTION | arv.
1 27772-G02 | TIRE AND WHEEL ASSEMBLY (LINKS 118 X 8.5 - 8)
(INCLUDES ITEMS 2 - 4)....oooomemsrcmssnenserssssssinsss s SO | AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 8 ..o AR
3 15169-G1 WHEEL RIM (4 LUG).ococccovicesssssmminnnsssssansssssessonsssnss RS AR
4 11657-Gil VALVE STEM....coouesimmmimrirsimmisnssismsasrmisssssssssmsssssssssses SESU—
5 27772-G03 | WHEEL AND TIRE ASSEMBLY (TURF SAVER 18X 8.5 - 8
(INCLUDES ITEMS 6 - 8)............ S T AR
6 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - Bevrmnmenerrren] AR
7 15169-G1 WHEEL RIM (4 LUG) .......... AR
8 11657-G1 VALVE STEM...ooorocrresssmssmmsereessssssssssssseesssssssnssssssssasas e S— AR
9 27775-G01 | WHEEL AND TIRE ASSEMBLY (USA TRAIL 6- PLY 185X 8.5-8)
| (INCLUDES ITEMS 10 = 12).ucsuvmrerrerisemsrsssscrssmssionsesssssseserssssssssssssssssssessassssene AR
10 | 27775Goe CARLISLE TIRE (USA TRAIL, 6 PLY 18 X85 - 8) .oc.rvcrevisoorriin] AR
1 | 15169-G1 AWHEEL RIM (4 LUG) .o rrreesssesesssess et s AR
12 | 11657-G1 VALVE STEM .coorvcveneeenissessssnsssirsssssssssssssssssssssesss s sssssssssees oo ] AR
13 | 27772-G02 | WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18X 85-8)
. (INCLUDES ITEMS 14 - 1 6).crersrrrssesserecsssiessssmnes rreeesenres s AR
14 | 27772606 | ~ CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8)... ' AR
15 | 15169-G1 " WHEEL RIM (4 LUG).coccernmsscnrens ' .................................... AR
16 | 11657-G1 VALVE STEM...crvstmeremmecsemremssssmssmsssssssesoe ST AR
17 | 27772-Go4 | WHEEL AND TIRE ASSEMBLY (FAIF{WAY 18X 85 - 8) e
(INCLUDES ITEMS 18 - 20)....ccvvurnrsvrmmsssvsrsrsssmsesnssssssssssssssassssssssssssssssssssesss .| AR
18 | 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 —_8) .......... SRS AR
19 | 15169-Gf WHEEL RIM (4 LUG)....ceroersssesrsiaesseesssesoe AR
20 | 11857-G1 VALVE STEM ..t AR
21 |
22 | 14913-G" | 8 CHROME HUBCAP ........cocooommsmimimsssssnsssssssseresssssesssossesssssssssssssses e .| AR
23 | 16042-G* | 6"CHROME HUBCAP... _ _ AR
24 | 19241-G™ | GOLD SPOKE HUBGAP......oooo o JOS— evversinn] AR
25 | 19241-G* | SILVER SPOKE HUBCAP.......cc.cccovrrssses S — U AR
Page R-3 Service Parts Manual

o ey

et e

——,

O

[EOSE—



SPECIALTY PRODUCTS

Service Parts Manual

Appendix -A




T S T S A R ST T

'm. EEEE T A

SPECIALTY PRODUCTS

SPECIAL TOOLS Part No.
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..o oo eeeeeeeereeeseesssssemanemeesssssesssmsssssnseees 28251-GO1
BATTERY MAINTANANGE KIT o.vooovoso oo soeeeeeeeessesseseesseesesbeseesssessseessesmesseeessseessssserenresseseoessoemcrereaneeee 25587-G01
CURRENT INDICATOR ....ccvvrererresesssseresresscscmmmererssssssessons e s e 16489-G1

DIGITAL MULTIMETER w.vvves e eeeeeeseeeaessssssssosssesseesosssresseessess e sssssssssssesssssessssessssssosssssssssiassssissee 27481-GO1
CRIMPING TOOL. ecreeeerense oo eee e+t e eenisee e e e re AR s 27765-GO1
SLIDE HAMMER |

(AXLETHUB REMOVAL) veeoeeemeeoeeeoeeeesseressoeeesreessseeeseseesssossscssasssosssessesssessesesssssssseseseesssassassasssssessressees 15947-G1

SLIDE HAMMER

(AXLE REMOVAL ONLY)..evvieerevcessesmessssssssesesessssireseissssessssssssssissssessasssessssssesssssssesson S 18753-G1

PAINT

HUNTER GREEN - TOUCH-UP PEN . ceeoeeeeoeeeereeeeeeeesees s oo et enere e eeeee st e e 28432-G02
CHAMPAGNE BEIGE - TOUCH-UP PEN.....vlsvrrssvremssneeeso s st ssesess s s s st ess e e 28432-GO1
HUNTER GREEN - 12 OZ. AEROSOL ..o eieveeseressseesrssssssssssssesssamsssssessosssmssereisssseeesesssssssssssassssssssses 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL ...orececvere e oerrcee e eeeeeeeeeeeeeeeeee et e ssse s 28140-G15
PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE .. M eeeeseesseest e sse s deeemeemeerenpegeesesessesn ...28166-G01
PLEXUS® CLEANER, 7 OZ (FOR WINDSHIELDS)............- ...................................................................... 28433-GO1
PLEXUS® CLEANER, 13 OZ (FOR WINDSHIELDS)... ...28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL ......seeereseessosssmeemessresssesessssssens e re s ameres e 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL .....ocoosoeeseveeemomeeeesessesssosesessssessssssessssssseessseess 75501-GO1
WHITE LITHIUM GREASE, 14 OZ AEROSOLc.eomeemeermererseeereeresesenes: SRR emeeeeeeseeeesesien ... 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL............ ettt e et eeere s st seee e s e 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL ........coocvominnt S 75504-G01

MULTH-PURPOSE HAND GLEANER; 32 OZ LIQUID....occveoossveeessrecssesssssessssessscsmsssmeseressssssssessoees 75505-G01

BATTERY CLEANER, 32 OZ WITH TRIGGER SPRAYER ..cooormurers s sssssmssssnsossesmssssssssssnsnsees 75506-G0’

BIODEGRADEABLE CLEANER, 32 OZ WITH TRIGGER SPRAYER w.coverrereressssaessmscsmssrsosmsinee 75507-GO*
MULTI-PURPOSE VALUE PAGK ...ovssveioie oo sessssessssssssssssosesssssessssessssesssasssesssssssssssssoaines e 75508-G01

* BATTERY PROTECTOR, 4 OZ AEROSOL
* PENETRANT/LUBRICANT, 4 OZ AEROSOL

* WHITE LITHIUM GREASE, 4 OZ AEROSOL
+« CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A

Service Parts Manual

P et
N PR



R

ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B




pE T
e

CCESSORIES

ACCESSORIES LISTING KIT NO.

SUN TOP KIT, GOLF CAR ovoeveoeeeeoomeeeeeeeeesneenesiesenene 75040-G™ coovevreerereere
SUN TOP KIT, SHUTTLE 242 wovovvevreeesecesecrnenneeeerersss 75123-GO0T crrrrssmeeenn
WINDSHIELD KIT, GOLF CAR.....oeveeoerrsvososeeereinerrrss T5524-GOT oo
WINDSHIELD KIT, SHUTTLE 24211 eveememmeeemereemmmeesernees 75524-GO2 ovvvnee
WINDSHIELD KIT, FOLD DOWN, GOLF CAR ......... 75525-G01 worveren
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2.......75525-G02 covovvvvieeee
SAND RAKE ...oo.cccooeecoeresosseeeeesssmseesesssseersessssseen 14735-G covvrvrr e
TOW BAR KIT (PERMANENT).....ccorconvvererresnensrsness 75310-GO1 rvevecrreere
WEATHER ENCLOSURE (3 SIDED) ... cvcovoetenenrss. 75078-GOT cerer e
WEATHER ENCLOSURE (3 SIDED) -..oceccocvrero 75492-GOT oo
WEATHER ENCLOSURE (4 SIDED) wrvceoeeememneneees 75079-GO0 correreierrres

REAR VIEW MIRROR (REQUIRES SUN TOP) ..........

19528-G2..ocerecrieea

MESSAGE HOLDER KIT (REQUIRES SUN TOP) ..... 75094-GO01 vevccvvovvcivee
HOUR METER......oooorieesreisrcens e eirseesensessemenes eeveee TEB-GO2 oo
COOLER JUG / BRACKET KIT e ooeveeveeresesrereseereeenennees 75495-GOT wevreerorneene
BAG COVER / RAIN CURTAIN KIT....voeveeccerssanennnen 75191-GO01 ceommereenennn
ASHTRAY KT cceorreerrseemrsenssresaserressions SRR /-3 (1= C+ - NN
TURN SIGNAL KIT cvormver oo eeoereovtrereesseseesesssessesmsensssns 75107-G02 s
SAND BOTTLE «.eciereeeeeeree oo eeseeseseseeessseesssrcesceamoss e 28661-GO1 e
8" CHROME HUBCAP ......oooeceveererereecereoressosisansrsosss 18918-G oerevcsvsrenen
6" CHROME HUBCAP.................ccccooeo S 16042-G* 1 rorerrereeeereeee
GOLD SPOKE HUBCAP ....oooevsioeeneeessassnenes eeeereeons B [=7-7 S c
SILVER SPOKE HUBCAP ......ooovosresoeeerrerrenn — 19241-G*.e....... e

SHUTTLE 242 KIT.uurrcreereincsmnnsesesbrseseracnsns

TA150-G* cersecernenenns

R P SR R R T S

See Weather Protection (Goif Car)
See Weather Protection, (Shuttle 2+2)
See Weather Protection (Golf Car)

... See Weather Protection (Shuttle 2+2)
... See Weather Protection {Golf Car)

See Weather Protection (Shutile 2+2)
See Body

See Tow Bar (Permanernt)

See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Golf Car)
See Body

See Electrical

See Body

See Weather Protection (Golf Car)
See Body

See Electrical

See Body

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Body, Seating (Shuttle 2+2)

CENTER BASKET ....ococ.cceesmmsrresssssrssinissssssssssssssssss 7T5003-GO2 socerrrrans .... See Body
SIDE BASKET ..ot eetvecsesisess s rassssssssessninssassenss 75007-G02................. See dey
TWO BAG ATTACHMENT ... T5183-G01 ...l See Body
CONVERT!BLE CARBIER KIT..eaieeeeercemeiiennn 7B 79-G s See Body, Seating (Convertible Carrier)
4 BAG ATTACHMENT .....cooieeeeemerecerreesravesemeerenas 75335-G01 ... See Body
Service Parts Manual

Appendix-B -

i

‘,__ﬁ e,





